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Notes for using this parts book

1 This book was prepared based on information available in Nobember 2002.
2 Parts are subject to changes in design without prior notice.

4 If the symbol * is found in the " Parts No.” column, refer to the different parts lists,

gauge parts list on page 91-94.
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A . E&BIR/ Machine body

U718 1744

1_-,-|: 410 —a—

409 (

< KE-434C W | For KE-434C >

< KE-435C i | For KE-435C >
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A . £{4Bif& / Machine body

REF.NO CODE |aTy st NAME OF PARTS RM
< KE-434CH > < For KE434C >
4-1 104450101 Bl{7Aty8 RUBBER CAP, 8
5 140352009 1+4n7% OIL CAP
<KE-435CH> <For KE-435C>
4-2 104450101 2|7'hty8 RUBBER CAP, 8
[ 117934001 1|3’ A+¥135 RUBBER CAP, 13.5
7 140392008 2|F{n7% OIL CAP
10 104450101 37 A8 RUBBER CAF, 8
11 104449001 1} L#v165 RUBBER CAP, 15.5
12 837915009 1~ In-R BED COVER, R
13-1 853119001 1IN 9 In-LF BED COVER, LF
13-2 S53120001 1|8 hn'-LR BED COVER, LR
14 106620002 QiR 437 SCREW, 54,37
15 017680512 2|F ILr4.37X5 BOLT, SM4.37X5
16 §23337001 1|7 AE185 RUBBER CAP, 18.5
<KE-434CH> <For KE-434C>
17-1 §51457109 1| 214433603 FACE PLATE ASSY, 433E
17-1-1 551458109 1|#244433E FACE PLATE, 433E
17-1-2 $49962000 VTN E P FACE PLATE PACKING
17-1-3 117934001 1|a'At13.5 RUBBER CAP, 13.5
18-1 060671212 3|wA 3574012 SCREW, BIND SM3.57-40%12
< KE-435CH > < For KE-435C >
17-2 542750209 AEZELH FACE PLATE ASSY
17-2-1 S42751109 1|25 FACE PLATE
17-2-2 S42752000 BT, F-PLATE PACKING
17-2-3 117934001 2|7 ht135 RUBBER CAP, 13.6
18-2 062711012 3|F~"2476-32X10 SCREW, PAN SM4.76-32X10
22 152842059 1|&+hThn 93 SHUTTLE RACE COVER ASSY
23 S57925001 2|%45'6.35 SHOULDER SCREW, 3M6.35
24 109239002 2| AR [WAVE WASHER
25 $55208000 1|FoE vhn - THREAD TAKE-UP LEVER COVER
26 062681012 1|+~ 3437-40X10 SCREW, PAN SM4.37-40X10
28 S20164001 1|7 Le13 RUBBER CAP, 13
< KE-434CHi> < For KE-434C>
29 150592001 2|7’ Lt16 RUBBER CAP, 18
30 104821001 1|3’ Lt10.5 RUBBER CAP, 10.5
31 $44010001 1|7 At11.5 RUBBER CAP, 11.5
33 $51460009 1|7’ oAvbMGa-9 RUBBER CAP, MG-9
34 100645003 11%8°% WASHER
35 025080132 2|58 h 2ia%8 WASHER, PLAINS 8
40 $51098000 1|7 Ahn’=-IM FRAME SIDE COVER, IM
41 S58920001 2|~ k=431 BELT COVER SUPPORT PILLAR
142 082711012 4|+~ 3476-32%10 SCREW, PAN Sh4,76-32X10
<KE-435CH> < For KE-435C >
43 150592001 1|7 AeA16 RUBBER CAP, 16
400 104450101 1|7Lu8 RUBBER CAP, 8
401 140392009 SIERT Tl OIL CAP
402 S51461001 1|96 3% NEEDLE PLATE AUXILIARY PLATE
403 1068620002 8|14%/4.37 SCREW, SM4.37
404 551459001 2|&F 314 AUXILIARY PLATE SUPPORT
405 062761012 4|FA1595-28X10 SCREW, PAN SM5.95-28X10
408 0250680232 4|34 2F196 WASHER, PLAINM 6
407 510091201 4|n){ER {449 T AUXILIARY PLATE SUPPORT
118-B34-050




A . E&BIHR/ Machine body

< KE-434C A |/ For KE-434C >

< KE-435C A / For KE-435C >

705 703 710
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A . E{&B4f% / Machine body

REF.NO CODE [QTY e A4 NAME OF PARTS RM

408 060880712 |  4|n{uF437-40x7 SCREW, BIND SM4.37-40X7
<KE-434CH> <For KE-434C>

409 853117101 | 1[24uh™—4"+ |FINGER GUARD

410 011679312 |  2|FA#¥73.57k7 SET SCREW, (FT) SM3.57
<KE-435CH > < For KE-4356C >

700 117936001 |  3|7'Ate.4 RUBBER CAP, 9.4

701 S02445001 | 1]74v™=1"F FINGER GUARD

702 025350236 2{e7% h'+F2935 WASHER, PLAINM 3.5

703 554145001 1D - STEPPING COVER

704 1073210038 |  1[4'vki'a76 SHOULDER SCREW, SM4.76

705 107017002 | 1[Fsn'34 4% WAVE WASHER

706 060670612 1| 4wk 357-40X6 SCREW, BIND SM3.57-40X6

707 S43907208 |  1|Vhavin- FRAME SIDE COVER

708 $41290301 |  1|OYSMYI1an Y%y OYS$ SETTING PLATE PACKING

708 541080109 1|1 209%4% BLIND FLATE

710 062710812 |  4|+4’31476-32X8 SCREW, PAN SM4.76-32X8

712 104449001 |  1|7'Atv155 RUBBER CAP, 165

713 104440001 |  1|T'htv155 RUBBER CAP, 155

920 $44629001| 1|Ev-4 E-MARK

118-B24-050




B1. L - #H45B84% / Upper shaft and needle bar mechanism

-
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B1. L##-##FR8 & / Upper shaft and needle bar mechanism

REF.NO CODE |aTy o Ao NAME OF PARTS RM
2 S45147101 1|95k 3 [CRANK ROD ASSY

2-1 144712001 2|35 '4.76 SCREW, SM4.76

3 549582001 1|97 b ARILF [UPPER SHAFT BUSH, F

5 014780622 1|7ThA32 6.360%s SET SCREW, SOCKET (CP) SM5.35
|6 140726000 1|77 549 nM UPPER SHAFT BUSH, M

7 072630260 2|APYLT 602V BALL BEARING, 6302V

8 116920001 1| A0 BAFAM RING, THRUST

] 048150142 1|k2%793%C15 RETAINING RING, EXTERNAL C15
12 540584000 1|P745744D THREAD TAKE-UP CRANE, D

13 100250001 1|3435°7.14 SCREW, SM7.14

14 014770622 2| PHhA3478.350% s SET SCREW, SOCKET (CP) 8M5.35
15 123006001 1|b43376.3504"3 SET SCREW, (CF) SM6.35

17 014780622 1|7Hhi4376.369%'3 SET SCREW, SOCKET {CP) SMB.35
18 102630001 1|nFIFoThhae NEEDLE BAR GUIDE SLIDE BLOCK
19 $49593000 1| MR 7T NEEDLE BAR GUIDE

20 100242003 2|4%5°3.57 SCREW, SM3.57-40X5

21 155578000 2|Thtv12 RUBRER CAP, 7.2

23 144458001 1|7aT945b A48 267 SET SCREW, SM3.57-40X4.5

24 152242001 1| nJF AU NEDDLE BAR BUSH, U

25 152243001 1| )R A0 NEEDLE BAR BUSH, D

26 . 1|35 NEEDLE

<KE-434CH > < For KE—434GC >

1-1 549688001 1|97%% {UPPER SHAFT

4-1 549583001 1|AFAM A 2 THRUST WASHER

16-1 $49585001 A GYE A 0 VI THREAD TAKE-UP LEVER SET
18-1-1 S49587001 1|79 w1 THREAD TAKE-UP SUPPORT
16-1-2 £49588001 1|79V THREAD TAKE-UP LEVER

16-1-3 S47091001 1|7 1Y THREAD TAKE-UP SUPPORT SHAFT
18-1-4 $49589001 1|n)E 74 INEEDLE BAR CRANK

16-1-5 145465001 1|44 3570 SCREW, SM3.57-40X6 L

16-1-6 S49639001 1R L MEEDLE BAR CONNECTING ROD
16-1-7 337526101 1 nE o8 % NEEDLE BAR CLAMP

16-1-8 062680812 1|+A"3437-40X8 SCREW, PAN SM4.37-40X8

16-1-9 147777000 2| ==FANTL NEEDLE BEARING

221 152240101 1|AE A NEEDLE BAR, A

<KE-435CH> <For KE-435C>

1-2 S55103101 1995 UPPER SHAFT

4-2 $55104001 1 AFAM D4 THRUST WASHER

16-2 S55105001 L] AV o P A THREAD TAKE-UP LEVER SET
16-2-1 S49587001 UFoE AT THREAD TAKE-UP SUPPORT
16-2-2 S49588001 T ub THREAD TAKE-UP LEVER

16-2-3 S47091001 17 Iy THREAD TAKE-UP SUPPORT SHAFT
16-2-4 S49589001 1|nIE G970 MEEDLE BAR CRANK

16-2-5 145465001 1344573570 SCREW, SM3.57-40X6 L

16-2-6 545689001 1| WE LY NEEDLE BAR CONNECTING ROD
16-2-7 542756101 1|E 8% NEEDLE BAR CLAMP

16-2-8 062680712 1|~ 2437-40X7 SCREW, PAN SM4.73-40X7

16-2-9 147777000 2| ==F s T NEEDLE BEARING

22-2 S02269001 1|n&" MNEEDLE BAR

118-834-123




B2 . L#h + $#E8f& / Upper shaft and needie bar machanism

< KE-434C A [/ For KE-434C > < KE-435C A / For KE-435C >
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B2 . L#h-s+##B4% / Upper shaft and needle bar mechanism

REF.NO CODE |QTY Bt o NAME OF PARTS RM
30 552834201 1|Ua 20 714z TIMING PULLEY ASSY, U

30-1 S56017000 197597 UPPER SHAFT PULLEY

30-2 556018000 1|7 -YAN-1 PULLEY SPAGER

30-3 556019001 1 7=-U4h"% PULLEY WASHER

30-4 018401236 3|FHE Abax12 BOLT, SOCKET M4x12

30-5 028040246 3|WAY I $2-4 WASHER, SPRING 24

3 S55572001 2|7+ '2595-28X10 SET SCREW, SOCKET{CP)SMS5.95X10
35 552838000 1|97 834254 b UPPER SHAFT TIMING BELT

36 S52839200 1|IMe-42°3 9 MOTOR BRACKET, M

37 018083022 3|PHH MFEX30 BOLT, SOCKET M&X30

38 028080242 3|nr¥ R -8 WASHER, SPRING 28

39 025080232 3|e7 47198 WASHER, PLAINM 8

40 S52840001 1|~ LEFIIEIAR BELT ADJUSTING PLATE

41 018061022 1|PHE AEEX10 BOLT, SOCKET M6X10

42 018062522 1|FHE LEEX25 BOLT, SOCKET M6X25

43 021060102 1|#9H1428 NUT, 1 M6

44 S47270001 4|7 MHH26X30 BOLT, SOCKET (S/P WASHER)MBEX30
47 $52836000 e P Bl MOTOR TIMING PULLEY ASSY

48 855572001 1| P+H& 5595-28X 10 SET SCREW, SCCKET{CF)SM5.85X10
49 017680512 1|& Mb4.37X%6 BOLT, SM4.37X5
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C1 .3 ) Bi{% / Feed mechanism

" #7aER/ OPTION PARTS *
; % 40
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C1 . X='E8& | Feed mechanism

REF.NO CODE |aTy B A NAME OF PARTS RM
S$51857001 1| X449 bn"-10002 X-FEED LEVER ASSY, 100
S42067001 1|xXt9pn"-100 X-FEED LEVER, 100
$51858001 1| XFen'=725 X-FEED LEVER COVER
153924001 1|721h}b FELT
108802001 1}7sEE4%4 ICK, 4X4 L=250
S37932101 1|49uhhin FEED CAM ROLLER
37933001 1|34 ROLLER SHAFT
014760622 1|7T+444°595 SET SCREW, SOCKET SM5.95
$37934001 1 XENILN =280 -FEED LEVER BUSH
183493001 1750 veskh5-93 F-SHAFT SET SCREW CCLLAR ASSY
S09212001 1|Ekh7 SET SCREW COLLAR
101708001 2|hi%47°6.35 SET SCREW, SMB.3540X5.5
153393001 1|33 9L =hot ASHER
071047850 1|7%%293/16 BEARING BALL, 316
014760822 1|7+k434 695 SET SCREW, SOCKET SM5.95
$420689001 1|¥#5Ln"-6042 Y-FEED LEVER ASSY, 60
S42070001 1|YF)bn'-60 Y-FEED LEVER, 60
837032101 HELL 1] FEED CAM ROLLER
$37933001 EL ROLLER S8HAFT
014760622 1|FFH443°5.95 SET SCREW, SOCKET SM5.95
152973001 1|92EE4X4 WICK, 4x4 L=170
152760051 115790 =4") TACK WIDTH FEED LEVER SHAFT
048180142 1|F757939C18 [RETAINING RING, EXTERNAL C18
152756001 2|32 R18 WASHER, THRUST 18
014760622 1|7+h#433'595 SET SCREW, SOCKET SM5.95
S41703000 1|PMZ39EX {PM BRACKET, X
$53009001 1|#9UhhX100 X-FEED CAM, 100
014760622 2|7Hh44%°5.95 SET SCREW, SOCKET 8M5.95
S41705001 L EIVE) ¢ CAM SHAFT, X
070688850 3|47y 09r688ZZNR BALL BEARING, 688ZZNR
S51099000 1|PMF' 9y PM BRACKET, Y
S51100001 1A 9 A7 57 IbY60 Y-FEED CAM BRACKET, 60
$53100001 EvIRING Y-FEED CAM, 80
014760822 2|7TkA475.95 SET SCREW, SOCKET SM5.95
351101001 1A oY CAM SHAFT, Y
0706888850 2|47 94 r688ZZNR BALL BEARING, 688ZZNR
537940001 2|15 Y POSITIONING PIN
062681012 2| FA"2437-40X10 SCREW, PAN Sh4.37-40X10
51103001 1|9 - SET SCREW COLLAR
014780822 2|7FA4595 SET SCREW, SOCKET SM5.95
837942100 47y T8 COUPLING HUB. 8
37944000 207 AN - COUPLING SPACER
014760622 B{FTHA3 595 SET SCREW, SOCKET SM5.95
851482001 UFUTFURTX HOME POSITION DOG, X
551463001 1|7 Tk iy HOME POSITION DOG, Y
060680712 2|WAub 437-40X7 SCREW, BIND SM4.37-40X7
$53108001 1| Xty 44 X-SENSOR SETTING PLATE
018400832 1|7+ b6 BOLT, SOCKET MdX6
025040232 1|e3 N 25194 WASHER, PLAINM 4
$53109001 1| Xtrrti-byh s’ f X-SENSOR SETTING BASE
§51465001 1| Yiewd-ryr4s Y-SENSOR SETTING PLATE
062680612 1]+A"34.37-40X6 SCREW, PAN Shid,37-40X5
551856001 1T AT T A45F |FEED BRACKET GUIDE PLATE, F
145318001 4|9447'4,37 SCREW, SM4.37
S42083001 1|FEL7A419R FEED BRACKET GUIDE PLATE, R
145318001 2|vdai 4,37 SCREW, SM4.37
100032004 2|45%'4.37 SCREW, FLAT SM4.37-40%8
S42054101 LR R FEED BRACKET ASSY
156076101 1|44 FEED BRACKET
153377001 2|anA3X17.8 ROLLER, A 3X17.8

118-B34-202
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C1. 2 U B8{% / Feed mechanism
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C1 . %')E8{% / Feed mechanism

REF.NO CODE |QTY A NAME OF PARTS RM

44.3 153378001 21495’ 1an FEED GUIDE ROLLER

44-4 148133001 2jan ROLLER

44-5 156108001 11472 90hiae)s T-WIDTH REGULATOR BLOCK ASSY

44-6 156109001 1hAF SPACER

44-7 156077001 1AM Thinz FEED GUIDE SLIDE BLOCK

44-8 156080000 1| 714+ FELT

44-9 153380001 1{3FHhsTehz T-LENGTH REGULATOR BLOCK ASBY

44-10 S42086001 1YFPLn'-2% Y-FEED LEVER COVER

44-11 014760622 1|FHEA35°595 SET SCREW, SOCKET SM5.95

45 153383001 2(F s hay SPACER

48 153384001 2\)5F-4= RETAINER ASSY

47-1 153391001 1|38 th'-L FEED BRACKET COVER, L

53 $59892001 47T Lr437-40X5 BOLT, SOCKET SM4.37-40X5

54 025680232 2|7 2719437 WASHER, PLAIN M 4.37

55 062670612 1|FA’21357-40X6 SCREW, PAN SM3.57-40X6
AT G ” OPTION PARTS ”

47-2 153392001 1|38 hn-5 FEED BRACKET COVER, 8

47-3 S51860001 1|08 fhn-LLsE FEED BRACKET COVER ASSY, LL

118-B34-202
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C2 . 3% BE(B|HLA) / Feed mechanism (For Solencid type)

< @@zt A/ For Solenoid type >

" & T g EdGk / OPTION PARTS "
< Bi=F/ For Solenoid type >

118-B34-202
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C2 . ')af% (E#UH) / Feed mechanism (For Solenoid type)

REF.NO CODE |aTy EL AL NAME OF PARTS RM
43 025060232 2|63 b %7276 WASHER, PLAIN M &
43 539110001 2| Ah595-28X14 BOLT, W/SOCKET SM5.95-28X14
< EHA> < For Madium-weight materials>>
a0-2 S42090300 1|FHIITYELA WORK CLAMP ARM ASSY, LA
80-2-8 153372001 2|1H¥IFAL WORK CLAMP, L
a0-2-17 153568001 2|HHIn'2A PRESSER SPRING, A
<EYH> < For Heavy—weight materials >
90-2 S42002300 1|F4197 558 WORK CLAMP ARM ASSY, LB
90-2-8 153372001 2|FFIFaL WORK CLAMP, L
90-2-17 153569001 2| 3B [PRESSER SPRING, B
90-2-1 153364000 1|4 197 WORK CLAMP ARM
90-2-2 S42088001 1|19 La-R WORK CLAMP ARM LEVER R
90-2-3 S42089001 1T LA WORK CLAMP ARM LEVER, L
90-2-4 153367001 1FIOF LN =49 IWORK CLAMP ARM LEVER SHAFT
90-2-5 142628001 1| Z{AL T 7wy SPACER
90-2-6 048110142 1| F47% 935011 RETAINING RING, EXTERNAL C11
90-2-7 152718001 1|7 437595 SET SCREW, SOCKET SM5.95)5
90-2-9 153369001 2|AHIPLAHI A WORK CLAMP GUIDE PLATE, A
80-2-10 153370001 1|F¥IPeFHIM4B WORK CLAMP GUIDE PLATE, B
90-2-11 107038003 6|%74'3.57 SCREW, FLAT SM3.57
90-2-12 $52009001 2| ¥ IIT LN -4 WORK CLAMP ARM L EVER PLATE
80-213 140407002 2|7h WASHER
90-2-14 018500822 2|7k MhoXe BOLT, SOCKET M5X8
90-2-15 159828101 2|7y H409EB SPRING GUIDE ROD, B
00-2-18 145478101 2|5 vhi 476 SHOULDER SCREW, SOCKET 5M4.76
90-2-18 152788000 2| rhy FPRESSER SPRING SPACER
90-2-19 153567000 24T 25 PRESSER SPRING COLLAR
a0-2-20 146581002 1|&9kh7- SET SCREW COLLAR
90-2-21 100280001 2|Fi2576.95 SET SCREW, SI5.95-28)4
"AFa e “ OPTION PARTS ~
<HEHMHE> < For Medium-weight materials>
90-2 S42087300 1|4 I 538A WORK CLAMP ARM ASSY, SA
90-2-8 153368001 2|+¥I7ss WORK CLAMP, 5
90-2-17 153568001 2lFrInAA |[PRESSER SPRING, A
<[E¥E> < For Heavy—weight materials >
90-2 $42091300 1|44197 5:SB WORK CLAMP ARM ASSY, SB
90-2-8 153368001 2lHIFss ORK CLAMP, 8
90-2-17 153569001 2|H4InEB PRESSER SPRING, B
118-B34-202
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C3 .2 UBR(THLA) / Feed mechanism (For Solenoid type)

" F 73 8& f OPTION PARTS *
< B#i=tM/ For Solenoid type >

15

T T T T T T T T T TN
l
l
|
2 |
|
90-5-14 |
|
n l
j—E{}-E-IB I|
1
]
i
1
l
i
I
I
1
J
_’_]
118-B34-202




C3 . ==VEfR (Bi#zLA) / Feed mechanism (For Solenoid type)

REF.NO CODE |QTY st NAME OF PARTS RM
48 025080232 2|e54 2 F296 WASHER, PLAINM &
49 $32110001 2|# n5a5-28X14 [BOLT, WISOCGKET SM5.95-28X14
AT T " OPTION PARTS "
a0-5 542093300 1|HFzoF 936 [WORK CLAMP ARM ASSY, G
90-5-1 153364000 1|35 WORK CLAMP ARM
|o0-5-2 §42089001 1|4 o7 L —L WORK CLAMP ARM LEVER, L
90-5-3 153367001 1|FHF 7L =55 WORK CLAMP ARM LEVER SHAFT
90-5-4 142628001 1| A{ALT )50 SPACER
60-5-5 048110142 1|95 h3%011 [RETAINING RING, EXTERNAL C11
90-5-8 152718001 1|7Th#437595 SET SCREW, SOCKET SM5.95X5
80-5-7 164512001 1|H4IFG [WORK CLAMP, G
90-5-8 1563369001 2|AHFIF AT A WORK CLAMP GUIDE PLATE, A
90-5-9 153370001 1| IFAHIA 58 [WORK CLAMP GUIDE PLATE, B
80-5-10 107038003 8|#54'3.57 SCREW FLAT SM3.57
90-5-11 852099001 1| HHI9F L~ WORK CLAMP ARM LEVER PLATE
90-5-12 140407002 PR ES WASHER
90-5-13 018500822 1|7+& Lh5XE BOLT, SOCKET M5X8
90-5-14 159828101 1| IR 7o 409 B SPRING GUIDE ROD, B
90-5-15 145478101 1893476 SHOULDER SCREW, SOCKET SM4.76
90-5-16 153568001 1|4 %A PRESSER SPRING, A
90-5-17 152788000 1|4 hod PRESSER SPRING SPACER
90-5-18 153567000 1T 2h5- PRESSER SPRING GOLLAR
90-5-19 146581002 1|9 bh5— SET SCREW COLLAR
90-5-20 100260001 2|ki$3°5.95 SET SCREW, SM5.95-28X4
118-B34-202
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L, I8V IRTR (RS9, NEFOMer L J 7LV )/
Feed mechanism {For Pneumatic type of KE-434C & KE435C)

< KE-434C, KE-435C =7~ = / For Pneumatic type of KE-434C & KE-435C >
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________ S
, 49
l\?—i‘lﬂ
" A& Fa anE S OPTION PARTS "
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C4 . &) AR (KE-434C, KE-435CT7—=LH) /

Feed mechanism (For Pneumatic type of KE-434C & KE-435C)

REF.NO CODE [aTy o Ao NAME OF PARTS RM
48 100197002 21403 WASHER

40 $39110001 2|& MH595-28X14 BOLT, W/SOCKET SM5.95-28X14
50 018501022 2|FFA LEBX10 BOLT, SOCKET MSX10

91 $53091001 1|97 9:434E17- WORK CLAMP ARM ASSY, 434F PNEU
91-1 S$41658000 1|H41957 23417 WORK CLAMP ARM, Z34 PNEUMATIC
912 $53092001 2|5 197 LA -F WORK CLAMP ARM LEVER, F
91-3 S10377101 1|FH 1957 Ln"-RR WORK CLAMP ARM LEVER, RR
91-4 £10378101 1|9 95 Ln'-RL WORK CLAMP ARM LEVER, RL
91-5 S10058001 1AHINF L =Y W-CLAMP ARM LEVER SHAFT
91-6 S21775001 1|Yhh-53 SET SCREW COLLAR ASSY

91-6-1 139096001 1|#vkh7- SET SCREW COLLAR

91-8-2 014680422 2|FHHA4i 7 4370% s SET SCREW, SOCKET {CP) SM4.37
81-7 143581001 1|Z25ZM) 2" THRUST RING

91-8 048050242 1|F47ES RETAINING RING, E5

91-9 014760622 1|7+hs475.95 SET SCREW, SOCKET SM5.95
91-10 025040232 2|k h 2Fa4 WASHER, PLAIN M 4

91-11 018400822 2|7HF M4X6 BOLT, SOCKET M4X8

91-12 S41660001 2| I7V434ETT~ WORK CLAMP, 434 PNUMATIC
91-13 153369001 2| FHIFAH I 8A WORK CLAMP GUIDE PLATE, A
91-14 153370001 1|+HIFLAHI 4B WORK CLAMP GUIDE PLATE, B
91-15 107038003 6| #7%i/3.57 SCREW, FLAT SM357

91-16 S53094001 108 T CYLINDER SUPPORT
jo1-17 $53095000 2 TT Y 1518 AIR CYLINDER, 15-18

91-18 S18415101 2|n-721-1004M5 HALF UNION :Q4m5

91-19 S03800001 219LE" ALY CLEVIS PIN

91-20 048040342 4|+47E4 RETAINING RING, E4

91-21 553096001 2|y E T GYLINDER JOINT

91-22 110168001 2|3y ROLLER SHAFT

91-23 $41271000 2| zh&"M5 ELBOW, M5

AT WE " “ OPTION PARTS ”

803 $51102001 1{AHL7YA34EMK2IT - WORK CLAMP, 434EMK2 AIR
118-B34-202
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C5. mUMRKE-434CPR L Rerz=EH) /

Feed mechanism (For Inner clamping device of KE-434C)

< KE-434C T EEE#EM / For Inner clamping device of KE-434C >
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C5.3%"BR (KE43MCHhIRTIRizEER) /
Feed mechanism (For Inner clamping device of KE-434C)

REF.NO CODE |a'TY LA NAME OF PARTS RM
48 100197002 2190+ WASHER

49 539110004 2| &h5a5—-28%14 BOLT, W/SOCKET SM5.95-28X14
50 018501022 2| PHE MhEX10 BOLT, SOCKET MaX10

02 $53008001 1|4 4197 H3434EREV WORK CLAMP ARM ASSY, 434E REV
82-1 S41658000 1|97 Z3417- WORK CLAMP ARM, Z34 PNEUMATIC
g92-2 $53002001 2[FHL9F L -F WORK CLAMP ARM LEVER, F
92-3 $10377101 1|FHI97Ln"-RR WORK CLAMP ARM LEVER, RR
92-4 $10378101 1Ao7 bn'-RL WORK, CLAMP ARM LEVER, RL
92.5 510058001 1|FHTOFLn"-5'Y W-CLAMP ARM LEVER SHAFT
92-8 §21775001 1|&ybhT-93 SET SCREW COLLAR ASSY
92-6-1 139096001 1|E9Hh5- SET SCREW COLLAR

82-6-2 014880422 2|FHHA33 437582 SET SCREW, SOCKET (CP) Sk4.37
92-7 143591001 1|AFAMSY THRUST RING

92-8 048050342 1|FAIES |RETAINING RING, ES

92-9 014760622 1|7+F#337595 SET SCREW, SOCKET SM5.95
92-10 025040232 2|le3trh' ¥4 WASHER, PLAINM 4

92-11 018400622 2|71k M4X6 BOLT, SOCKET M4X5

92-12 S42007001 1|FHTh5-003434E WORK CLAMP CRANK ASSY, 434E
82-12-1 $12834009 1| FHTI700bA5 A WORK CLAMP CRANK HOLDER, A
92-12-2 S42008001 1| FHLH509505'B WORK CLAMP CRANK HOLDER, B
82-12-3 S4201 8001 VM - o REVERSE CYLINDER BASE
92-12-4 018301236 2|PHi whaxt2 BOLT, SOCKET M3X12

92-12-5 018300838 2| 7R Wh3X8 BOLT, SOCKET M3X8

92-12-8 S05665001 1|49 TH59LA WORK CLAMP CRANK, LA
92-12-7 154235001 1| noTod'y REVERSE GEAR

92-12-8 154236001 1|nT45997 REVERSE RACK

92-12-9 145087001 1|nsTos 90’ WASHER

82-12-10 149831101 1|Fieushidi ais SET SCREW, 8M3.18

a2-12-11 154237001 1| AT AL WORK CLAMP PLATE HOLDER, L
92-12-12 025350132 i ESED WASHER, PLAIN S 3.5

92-12-13 100242003 1|%#%3.57 SCREW, SM3.57-40X5

92-12-14 S42020001 1|norFayr REVERSE ROD

92-12-15 $12639001 1| ATl oy REVERSE CYLINDER

92-12-16 512642009 2|7 hE3X35 BOLT, SOCKET M3X35

92-12-17 542021001 1| AuTurr 9% REVERSE SHAFT JOINT
92-12-18 018300836 1|FPH# LI3X8 BOLT, SOCKET M3xX8

92-12-19 018300836 1|74 ME3X8 BOLT, SOCKET M3X3

92.12.20 017501218 1|& ME5X12 BOLT, M5X12

92-12-21 021500216 1|2424946 NUT, 2 M5

92-12-22 S18415101 2|n-72=1Q4M5 HALF UNION :Q4M5

92-13 S42009101 1|V IT oA OUTER WORK CLAMP

92-14 153369001 2| IFLAYT A RK CLAMP GUIDE PLATE, A
92-15 153370001 1| IFAHIAIB RK CLAMP GUIDE PLATE, B
92-16 107038003 6|#3%'3.57 SCREW, FLAT SM3.57

92-17 $53094001 1|54 4T CYLINDER SUPPORT

92-18 $53095000 2|Irinyg 15-18 IR CYLINDER, 15-18

92-19 S18415101 2| =714 U04M5 HALF UNION :Q4m5

92-20 S03800001 2|9 ALY CLEVIS PIN

92-21 048040342 4(F/IES RETAINING RING, E4

92-22 $53096001 28 9%'F CYLINDER JOINT

92-23 110168001 2| ROLLER SHAFT

92-24 $41271000 2|ThE M5 ELBOW, M5

800 117291002 2|#5%5'3.18 SCREW, FLAT SM3.18

601 154252001 1|45% M50 POSITIONING PLATE, L

602 154253001 1|47 M4R POSITIONING PLATE, R

603 062670512 4|$A"2357-40X5 SCREW, PAN SM3.57-40X5

604 025350332 4l h'35'43.5 WASHER, PLAINL 3.5

605 028350242 4134 h 2235 (WASHER, SPRING 2-3.5
118-B34-202
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Cé6 . %= U BE / Feed mechanism

86.3 200-2-1
86.5 200-1-1
200-1-2

200'? -2 &0 zuu'a

905-1 905-2 |

118-B34-202




C6 . 1%')BE{E / Feed mechanism

REF.NO CODE aTy e A MAME OF PARTS RM
il b2 - i “ BLANK ”
<th[E¥ME> < For Medium—weight materials>
100-1 542034001 1390457739434 FEED PLATE BLANK, 434-1
200-1-1 S42031001 1|F417'300434-10 WORK CLAMP BLANK, 434-1L
200-1-2 £42030001 1|4 H17'520434-1R WORK CLAMP BLANK, 434-1R
<EHhA> <, For Heavy—weight materials >
100-2 S42035001 1|F0447° 5094342 FEED PLATE BLANK, 434-2
200-2-1 542033001 1|AH17'50434-21 WORK CLAMP BLANK, 434-2L
200-2-2 842032001 1|4417'5-9434-2R WORK CLAMP BLANK, 434-2R
< RER> < For Inner clamping device>>
100-3 543459001 1|34 87°79434R1 |FEED PLATE BLANK, 434R1
200-3 154256101 1|FFT437° 594 WORK CLAMP PLATE BLANK, A
< KE-436CH > < For KE-435C >
100-4 S44942001 1|44 4434ESF-2 |FEED PLATE, 434ESF-2
200-4-1 546545001 1|A¥IES1)434ESF-2 WORK CLAMP, LEFT 434ESF-2
200-4-2 S46544001 1|FHIE4 434ESF-2 WORK CLAMP, RIGHT 434ESF-2
A TLanEE T “ OPTION PARTS ~
[ Eri=UA ] [ For selencid type ]
< 100XG60F > < For "100X60" >
110-1 153503001 14544 |FEED PLATE
210-1-1 153498001 1|44zEs"y WORK CLAMP, LEFT 100X60
210-1-2 153483001 1|HFIsd WORK CLAMP, R
<48X10XR30FH > < For "48X10XR30™ >
110-2 523379001 1|1 18434-5619 FEED PLATE, 434-519
210-2-1 523378001 1|4 IEd 1)434-519 RK CLAMP, LEFT 434519
210-2-2 823377001 1|4 434-519 WORK CLAMP, RIGHT 434-519
<JAXEXR28RI > < For "34X5XR28" >
110-3 527838001 119448434895 |FEED PLATE, 434-895
210-3-1 S27837001 1Ty )434-005 WORK CLAMP, LEFT 434895
210-3-2 827838001 1|+ T4 434895 WORK CLAMP, 434-816
<M EEL6X2H > < For Sewing the bar tack "16X2" >
110-4 158087001 1(Fh)44 |FEED PLATE
210-4-1 158086001 1 FHIFAN WORK CLAMP, LM
210-4-2 156085001 1|HFIFRM WORK CLAMP, RM
<PEHiEEELV20X3H > < For Sewing the bar tack "20X3" >
110-5 156084001 1|40 |FEED PLATE, L
210-5-1 156083001 1| IFAL WORK CLAMP, LL 203
210-5-2 158082001 1|FHTFLRL WORK CLAMP, RL 203
<P EELv0X2A > < For Sewing the bar tack "10X2" >
110-6 1568090001 113714358 FEED PLATE, S
210-6-1 156089001 1| IFYLS IRDRI{ CLAMP, LS 10X2
210-6-2 156088001 1|#¥IF¥RS CRK CLAMP, RS 10x2
[ KE-436CH ] [ For KE=435C ]
< FayFHRIA- <. For One-touch work clamp >
210-7-1 544841001 1|4 LS V434ESF WORK CLAMP, LEFT 434ESF
210-7-2 544940001 1|4 434ESF WORK CLAMP, RIGHT 434ESF
<7y FHRIHE> < One-touch work clamp assy >
anz2 543590001 1|OT#HIA3434EAN:  <e=0.5> |OT WORK CLAMP ASSY, A 434E <{t=0.5>
apz S$43991001 1|OTHYI 2424ERSE <4e=1.0> |OT WORK CLAMP ASSY, B 434E £=1.0>
302 S43502001 1|OTFYIS/M34ECHE  <t=2.0> |OT WORK CLAMP ASSY, C 434E <=2.0>
<F—-THR> < Gauge parts>
805 £54584001 1= 92434EMK2 GAUGE ASSY, 44EMK2
805-1 852100001 15 oTed 1048 HOME POSITION STANDARD FLATE
805-2 S49955001 HEvIEE 7 SCREW, W/SOCKET SM4.37
118-B34-202




D

1. T L5 Bf% / Work clamp lifter mechanism

< KE-434C B#istA/ For Solenoid type of KE-434C >

< KE-434C L7 —HM, KE-434C # i T EiE=ER
[/ For Pneumatic type of KE-434C
& Inner clamping device of KE-434C >

< KE-435C 7 —#M |/ For Pneumatic type of KE-435C >
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D1 . ¥R _E5EA{E / Work clamp lifter mechanism

REF.NO CODE |aTy [ NAME OF PARTS RM
< KE-434CRBRBIH > < For Solencid typs of KE=434C >
1 549630001 1|U9A LINK, A
2 549631001 1998 LINK, B
3 S40632001 10Hchs LINK ASSY, C
4 S48635001 s hA LINK SHAFT, A
5 549636001 1195458 LINK SHAFT, B
|6 S40837001 A HC LINK SHAFT, C
7 249638001 1|)o%%'9D LINK SHAFT, D
8 100281001 4|30+ WASHER, PLAIN
g S37968001 B|ATYIE w8 SNAP PIN, 8
10 518682001 2|AFYFE S SNAP PIN, &
11 541238001 1| T490 WORK CLAMP PLATE, L
12 855157000 1|FHHT4835440 BUSH
13 014760822 2|7FHA2 595 SET SCREW, SOCKET SM5.95
14 510105001 i 9EN N R SPRING, EXTENSION
15 540839001 1| Aty SENSOR SETTING BASE
16 062680612 1|F4"34.37-40X6 SCREW, PAN SM4.37-40X6
17 549640101 1| EhsF4y SENSOR PERCEIVE PLATE
18 555479001 1|FH& LM yz4X8 BOLT, SOCKET (&/P WASHER) M4X8
19 549641001 1YLV M)A 5A SOLENOID SETTING PLATE, A
20 060681212 4|n'fwF437-40X12 SCREW, BIND SM4 37-40X12
21 549642001 1YL/ F 5448 SOLENOID SETTING PLATE, B
22 080501016 2ln{xFMBX10 SCREW, BIND M5X10
23 549543001 1|81 |GUIDE
24 060680712 2|nAuF437-40X7 SCREW, BIND SM4.37-40X7
25 S58763000 14AHIPr A=A W-CLAMP LIFTER STOPPER RUBBER
26 018501422 2|TH Mh5X14 BOLT, SOCKET M5X 14
300 541239001 2|74y 812 GUIDE SHAFT, 12
301 018501038 217 +H AIEX10 BOLT, SOCKET M5X10
302 $10103001 v o i L BALL BUSH
303 048200142 2(FA7%7 539020 RETAINING RING, EXTERNAL C20
<KE-434CTF7—z.H < For Pneumatic type of KE—434C &
KE-4MCHhH T F s EHE> Inner clamping device of KE-434C >
<KE-435CTF —=AF> < For Pneumatic type of KE-435C >
19 549641001 1| YL/ MDA 5A SOLENQID SETTING PLATE, A
20 060681212 4| AUF437-40X12 SCREW, BIND SM4.37-40X12
500 $10125000 3|3 hbu21 RUBBER CAP, 21
501 104450101 2|3’ htue RUBBER CAP, 8
118-B34-204
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D2 . #.T _E4'BAfR (KE-435C) / Work clamp lifter mechanism (KE-435C)

< KE-435C H / For KE-435C >

712

11

LT L R

" A 788/ OPTION PARTS
726-2 726-3
b4 &2
T26-6
5 sflf_/
¢5.5 63

< s m#E/ For supply parts >

790

25
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D2 . # LT L4 BR (KE-435C) / Work clamp lifter mechanism (KE-435C)

REF.NO CODE |QTy =T NAME OF PARTS RM
<KE-435CH> < For KE-434C >
700 559103001 1|hervtdThhBhz STEPPING W-CLAMP CAM ASSY, B
702 542593000 1|0 by STEPPING WORK CLAMP CON. ROD
703 623033000 1|93 40/ 6B0GVV BALL BEARING, 6808
704 150460001 1|U-UDE L =Y U-UD FEED UFTER LEVER SHAFT
708 150461001 1{#79an FEED ROLLER
708 107453001 2144+ WASHER
707 021750102 11192 1Y+556-32 NUT, 1 $M5.56-32
708 S17871101 1A 39T R STEPPING WORK CLAMP ARM, R
700 017751412 1|F LE556X14 BOLT, SM5.56%14
710 5428391M 1| DI I9F'F STEPPING WORK CLAMP ARM, F
711 148196000 1| I7A AL 9T A5 BUSH, L
712 148197000 1|I7A A4 97 19R BUSH, R
713 542840101 1| htrm) o9z STEPPING LINK ASSY
714 155167002 2|4'v3'5.58 SHOULDER SCREW, SM5 56
715 S42880001 1|#%z# 933 PRESSER BAR, SIDE
716 145472001 1AFTH 9240 PRESSER BAR BUSH
717 $31012001 1| TFaayss PRESSER ADJUSTING SCREW
718 $31013001 U EELELE SR =5 PRESSER ADJUSTING NUT
719 $10111101 1|F%In'% PRESSER BAR SPRING
T20 310112001 1| AT RT T SPRING GUIDE
721 510113301 1|4¥d 4% P-BAR CLAMP
722 062681212 1|FA"3437-40X12 SCREW, PAN SM4.37-40%12
723 $10371001 1|4 TH Y74~ PRESSER BAR LIFTER
724 $10372100 1| If 8 %593y CUSHION
725 048040342 1|F47E4 RETAINING RING, E4
726-1 S42849101 1|FHIFLNA WORK CLAMP, XA
727 513399001 1|%#35°3.57%12 SCREW, SM3.57X12
728 S03677001 1H¥H % WASHER
"ATanE T ” OPTION PARTS ~
726-2 545131001 1|AHI7XB WORK CLAMP, XB
728-3 S45132001 1| TG WORK CLAMP, XC
726-4 $45133001 1|#4T7U%D WORK CLAMP, XD
728-5 S45134001 1|FHITFUXE WORK CLAMP, XE
726-8 $45135001 1|FHT7IXd WORK CLAMP, XJ
"WREEHTSR T ” For Supply parts ~
790 $33251001 1|42 PRESSER BAR SPRING
118-B34-204

26



E . FiBdfe / Lower shaft mechanism
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E . TERRAE / Lower shaft mechanism

REF_.NO CODE |Q'TY] e NAME OF PARTS RM

1 141786001 1|95A49m9b 8 w3y SHOULDER SCREW
2 100090004 1(F7r7.14 NUT, SM7.14
3 014680622 1|FFEA%254.3704%°2 SET SCREW, SOCKET (CP) SM4.37
4 152245101 139 0% % ROCK GEAR
5 §37978251 N EVIN B P ROCK GEAR SHAFT
:] 181995001 1| &b -95 SET SCREW COLLAR ASSY
81 101706001 2{h/%3'6.35 SET SCREW, SM6.3540X45.5
7 0147680622 2|71hARY 595 SET SCREW, SOCKET SM5.95
8 549605001 0 VR LOWER SHAFT ASSY
9 555213001 1[4 9400 |LOWER SHAFT BUSH
10 014760622 1|7Th4437595 SET SCREW, SOCKET SM5.95
11 152678201 1|53F39495°) ADJUSTING STUD
12 081003670 1|09’ PwW3 O-RING, PW3
13 S49609001 1|&yhh5-43 SET SCREW COLLAR ASSY
13-1 014770822 2|7FhA376.350% 2 SET SCREW, SOCKET {CP) 8M5.35
14-1 $55927101 1|#FHha845: SHUTTLE RACE BASE ASSY
14-1-1 $55216101 1|#+hes4 SHUTTLE RACE BASE
14-1-2 S02429101 L FEZISM | SHUTTLE RACE THREAD GUIDE
14-1-3 062660412 2[$4"3318-40X%4 SCREW, PAN SM3,16-40X4
14-1-4 152683101 2|FFhTry vy s S-RACE BASE SETTING CLAW
14-1-5 152684101 2|FHhThurn SPRING, COMPRESSION
14-1-6 402887001 2| %32 [WASHER, 3.2
14-1-7 062660712 2|FA72318-40X7 SCREW, PAN SM3,18-40X7
14-1-8 509043000 2|71h} FELT
14-1-9 549081000 2|93t E3X3 CK, 3%3 L=360
14-1-10 $49626000 1936 %3x%3 CK, 3X3 L=300
14-1-11 S49885000 1]93EE3X3 CK, 3X3 L=100
15 014760622 1|7TEA4'595 SET SCREW, SOCKET SM5.95
16 152678201 t{hvFanesyy ADJUSTING STUD
17 081003670 1|ousy'Pwa O-RING, PW3
18 048070342 1|F#9ET7 RETAINING RING, E7
19 555215001 1|F74n-HR DRIVER, HR
20 018501232 1|7HE LEEX12 BOLT, SOCKET M5X12
24 * 1|#5h7 SHUTTLE RACE BASE
22 * 1|FhhInas: SHUTTLE HOOK ASSY, WBOX
23 $16290001 1|=-F An-5-4X19.8 NEEDLE ROLLER, 4X%19.8
24 * 1|&E v r=-R92A BOBBIN CASE ASSY, A
24-1 - 1|&E =233 10’3 TENSION SPRING
24-2 = 1FE =2 24 SCREW
24-3 * UIIFAK o2 ANTI-SPIN SPRING
25 > A BOBBIN
27 S55658000 1h771hhk FELT
28 555214000 1|hT718MHT FELT HOLDER
29 555140001 1|4k~ SUPPORT
30 123882001 1|50%°4.37 STUD SCREW 4.37
31 103810002 1|30 an 2404 WAVE WASHER
32 025770232 1|E54 h'4F116.35 WASHER, PLAIN M 6.35

T WS T ” For Supply parts ~
14-2 550888001 1|FThvaf 5t SHUTTLE RACE BASE SET
14-2-1 §50885001 1|Fthe945: SHUTTLE RACE BASE ASSY
14-2-1-1 $55216001 UEEEEE 2] SHUTTLE RACE BASE
14-2-1-2 S02429101 1At SHUTTLE RACE THREAD GUIDE
14-2-1-3 062660412 2($4"2318-40X%4 SCREW, PAN SM3.18-40X4
14-2-1-4 152683101 2|AhIv) g S-RACE BASE SETTING CLAW
14-2-1-5 152684101 2|FrhIMuEn"L SPRING, COMPRESSION
14-2-1-6 402887001 2[#h %2 ASHER, 3.2
14-2-1-T7 062660712 2[+4"1318-40X7 SCREW, PAN SM3. 184007
14-2-1-8 509043000 2|7k} FELT
14-2-1-9 $59886001 2(71ht FELT, L=380
118-B34-305

28




E . TihB8{% / Lower shaft mechanism
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E . THhAE % / Lower shaft mechanism

REF.NO CODE  |Q'TY Lot MAME OF PARTS RM
14-2-1-10 857965000 1[7E€3X3 WICK, 343 L=515 '
14-2-1-11 559686001 1|7zt FELT, L=360
14-2-2 550520000 4|t =hF2-T OIL TUBE, L=320
118-B34-305



F . ¥aihfRBa4& / Lubrication

83 54 3635

7
20 5 441210 g:g

=< KE-434C R / For KE-434C >

701

2|
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F . #imiE B BAfR / Lubrication

REF.NO CODE [Q'TY| E A NAME OF PARTS RM

1 540092000 1| A g o3 OIL GAUGE WINDOW

2 S07333001 1|F AT {7’ FIPE, &

3 S07456000 1|t=-AF2-7" OIL TUBE, L=160

4 148738000 1|95k% WICK, L=335

5 107149001 1|7ziub FELT

6 $37983001 7y pFanasts WICK SUPPORT

7 062680812 1{+A"34.37-40X6 SCREW, PAN SM4,37-40X5

8 025680232 1|59 %F2174.37 WASHER, PLAIN M 4.37

9 028680242 1WA %2-4.37 [WASHER, SPRING 2-4.37

10 S10478000 1|ayk $31937Thk FELT

11 $34986000 1| =nF1-7" OIL TUBE, L=135

12 S49982000 1| 2:bE4X4 WICK, 4X4 =400

13 107149001 2|7zat FELT

14 549959001 1T %9299 WICK SUPPORT

15 $10162201 1|k e T WICK SUPPORT

16 060670512 1|W AUk 357-40X5 SCREW, BIND SM3 57-40%5

17 S49620000 2|t =nFa=7 OIL TUBE, =340

18 S49957000 1|43EE4X4 WICK, 4X4 L=700

19 §49622000 1|23 T4X4 WICK, 44 L=130

20 549983000 1| 93EE4X4 WICK, 4X4 L=800

21 549984000 1|E753tE FLAT WICK, L=200

22 104567101 1|73t x WICK SUPPORT

23 159565000 1|43E£2.5X150 WICK, L=150

25 S379868000 1| =AF2-7 OIL TUBE, L=440

28 $18093100 1|73t E4X4 WICK, 44 L=1100

27 145547001 1|F2-7Hny TUBE HOLDER

28 062670512 1|+~ 3357-40X5 SCREW, PAN SM3.57-40X5

29 $37987001 1|38 M%anax LOWER SHAFT WICK SUPPORT

30 $37988000 1285 8% 292 7T 10 LOWER SHAFT WICK FELT

31 062680612 1|+A"24.37-40X6 SCREW, PAN Sh4.37-40X5

a2 £09043000 17T} FELT

33 152948001 A LE R OIL GAUGE WINDOW

<l S49623000 1|le’=AF1-7 OIL TUBE, L=280

a5 S49624000 1|le=AF2-7 OIL TUBE, L=260

36 $49625000 1|e=AF2-7 OIL TUBE, L=160

38 152969001 2|3=FHHTha CORD HOLDER

a9 062670512 2|44 2357-40X%5 SCREW, PAN SM3.57-40X5

40 148738000 1|73t% WICK, L=335

41 148738000 1|43kx WICK, L=335

42 152956001 1|73k E4X4 WICK, 4X4 L=500

44 228475000 3|90 b 1.9X80 TYING BAND 1.8X80

45 153024001 1|71k [FELT

46 S49957000 1|73t E4X4 WICK, 4X4 L=700

47 S49958000 1|73k E4X4 WICK, 4X4 L=70

48 $49985000 1| =717 OIL TUBE, L=170

49 $49986000 1|t =nF1-7 OIL TUBE, L=110

50 849087000 1|t =hF1-7 OIL TUBE, L=150

51 $49065001 1|3-F494Tht CORD SUPPORT

52 062670512 1|14 3357-40X5 SCREW, PAN SM3 57-40X5

53 540618000 1|t =-#F2-7 CIL TUBE, L=210

54 £55659000 1|7ik% WICK, L=300
<KE-434CH1> < For KE-434C >

24-1 537385000 1|ZLFHFITRE FELT
<KE-435CHI> < For KE-435C>

24-2 542827200 1A ITAb FELT

700 $09043000 2(710b FELT

701 108802001 1|73EE4X4 WICK, 4X4 L=250

702 104567101 1| 73244 T WICK SUPPORT

703 140647101 1|3-F iz CORD HOLDER

704 062670612 1|#4"1357-40%6 SCREW, PAN SM3.57-40X6

118-B34-350
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G . ¥ > B3f% / Threading mechanism

" Sn R
/ OPTION PARTS "

"~
adi N

< KE-434C
#L-ana
{ For Thread
breakage
detector of
KE-434C >
< KE-435CH {5
I For KE-435C >
2-2
< E0R ' < R "AT a2 BR
/ For Heavy-weight materials > / For Medium-weight 7/ OPTION PARTS "
< KE-434C 1 ! < KE-435CH materials > < EEHE
J For KE-434C > : [ For KE-435C > 1/ For Extra heavy-weight
% : % materla%
SO v
Caal i &)=

118-B34-401



G . #iE M / Threading mechanism

REF.NO CODE [Q'TY |l NAME OF PARTS RM

1 553097001 1|7-A4bF ARM THREAD GUIDE
< KE-434CH > <For KE—434C>

2-1 060670612 1|42V 357-40X6 SCREW, BIND SM3.57-40X6
<KE-435CH > < For KE-435C >

2-2 082710612 1{FA"3476-32X6 SCREW, PAN SM4.76-32X5

3 S49627001 1| 7-h{hy ARM THREAD GUIDE

4 060670612 1| AUF 387406 SCREW, BIND SM3.57-40X8

5 551859101 1| P-LAVF o4 ARM THREAD GUIDE

6 060670612 1|42 357-40X6 SCREW, BIND SM3.57-40X6

8 152872001 1|fhFanae’{ TENSION BRACKET

0 114294001 1|0y O-RING

10 * HAMIA'F THREAD TAKE-UP SPRING
ZKE-4234CH> < For KE-434C >

11 150551000 APy TENSION RELEASE PIN
<KE-435CH> <For KE-435C>

11 512699000 E(=1 51 TENSION RELEASE PIN

12 116922001 1A MFALED TENSION STUD

13 531032001 145300ty TENSION NUT

14 m 1FFITen% TENSION SPRING

15 159505001 1|4 bFAPA 8L TENSION DI5C PRESSER

16 145446001 2|4 TENSION DISC

17 100402004 1|Fi4273.57 SET SCREW, SM3.57

18 S10469001 1|7++#45'5.95 SET SCREW, SOCKET 5M5.95

19 115186001 1|72/ F 3998 [MAIN TENSION STUD

20 100136001 1|4FF 739k TENSION NUT

21 115188001 1|22fk3399n'% TENSION SPRING

22 145446001 2| {1 F3IANits TENSION DISC

23 152889001 UBES L THREAD RETAINER

24 062670612 2|+4"2357-40X6 |SCREW, PAN SM3,57-40X6
[ E#A ] [ For Heavy—wsight materials ]
<KE-434CH> < For KE—434C >

25-1 152890001 HNIE GV ToT4A NEEDLE BAR THREAD GUIDE, A
<KE-435CH> < For KE-435C>

25-3 502438001 HNE LT 4A N-BAR THREAD GUIDE, A
[ hE%A] [ For Medium—weight materials ]

25=2 S41222101 1nE b Pt4B MNEEDLE BAR THREAD GUIDE, B

26 152891101 VK DASADA T T4 N-BAR BUSH THREAD GUIDE, D

33 512441001 1| F3Fon 320IHH % WASHER
"A IR ” OPTION PARTS ”
[EE¥A ] [ For Extra haavy-weaight materials ]

25-4 502439001 1| NE I FoT4B N-BAR THREAD GUIDE, B

27 152881001 1| 313493 NEEDLE COOLER ASSY

28 014760632 1|7 T4 3595-28%6 SET SCREW, SOCKET [CP)SM5.95)6

20 152883000 1|7IAH8X15.5 FELT, 8X15.5

30 152884001 1| Z¥LA{ MY NEEDLE GOOLER THREAD GUIDE

31 062670412 1]1A"3357-40%4 SCREW, PAN 8M3.57-40x4
<KE-434CHWL-EHMA> |<For Thread breakage detector

of KE-434C >
32 845083001 1A 494k Portd FACE PLATE THREAD GUIDE
118-B34-401
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H . #:#:B3{% / Bobbin winder mechanism

¥ 73 -
-

a 118 < KE-434CP / For KE-434C >

- C@le F____JE____*\.

I
|
I
i
1
1
l

|
I
!
i
]
l
l
N
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H . % %E8{% / Bobbin winder mechanism

REF.NO CODE |[Q'TY EL AL NAME OF PARTS RM
1-1 $37991109 1|4774 TOP COVER
1-2 §37992100 1|1 %97 BOBBIN WINDER ARM
1-3 S$37993000 1452 PLATE SPRING
1-4 048100142 1{b75739c10 [RETAINING RING, EXTERNAL C10
1-5 §37994001 1|4F %249 BOBBIN WINDER CLAW STUD
1-8 §37995101 1|&FE AT BOBBIN PRESSER
1-7 100402004 1|b43372.67 SET SCREW, 8M3.57
1-8 S37996001 1|4be494 BOBEBIN WINDER CLAW
1-9 0145680822 1| PHEA%L° 4375872 SET SCREW, SOCKET (CP) Shi4.37
1-10 048050342 1|k9E5 RETAINING RING, E5
1-11 S37987001 1(4b2%" ) BOBBIN WINDER SHAFT
1-12 154528001 1425907 BOBBIN WINDER WHEEL
1-13 120448001 113’47 RUBBER BAND
1-14 120990001 2| FaT kb inis 437 SET SCREW, (CP) Sh4.37-40%8
1-15 $10174000 1|&3r45 DUST GUARD PLATE
1-18 37298001 1A% W4 SPRING
117 157968001 1[42 KNIFE
1-18 082680512 1|+~ 3437-40X5 SCREW, PAN Sh4.37-40X5
1-19 159574101 1|4FFI95F™D TENSION STUD
1-20 100136001 1|4+F3951 9k TENSION NUT
1-21 144110001 1[Ya0-n AR & TENSION ADJUSTING SPRING
1-22 145446001 2|45 TENSION DISC
1-23 144105000 1{FIPenFITH D % TENSION SPRING FLANGE WASHER
1-24 021680202 1|+vh2924.37 NUT, 2 SM4.37
1-25 141590001 1|tk THREADING BAR, U
1-26 100022004 2| k585 MUT, Sh5.95
1-27 025680232 1|E5% h'3F194.37 WASHER, PLAINM 437
2 pe2681212 2|~ 343740512 SCREW, PAN Shi4.37-40X12
3 062680612 1|+4"34.37-40%6 SCREW, PAN SM4.37-40X6
4 025680232 3|34 h 252437 WASHER, PLAIN M 4.37
<KE-434CH> <For KE-434C>
5 547335101 141237103 [BOBBIN WINDER PULLEY ASSY
118-634-402



J . %17 U B3R / Thread trimmer mechanism

118-B34-403
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J . %R ! Thread trimmer mechanism

REF.NO CODE |QTY Bl A NAME OF PARTS RM
S$45829201 1|48 4 THREAD TRIMMER CAM
014770622 2| PTRARL 63544 2 SET SCREW, SOCKET (CP) SM6.35
$38002201 1|V R 43 SOLENOID SETTING PLATE
060681212 21y 43T-40x12 SCREW, BIND SM4.37-40X12
154599000 1|92 93y SOLENOID CUSHION
S02652001 1{#'41°% WASHER
523836001 NP L~z SOLENOID LEVER ASSY
S02654001 1 - SOLENOID LEVER
014680632 1|7+54 :437-40X8 SET SCREW, SOCKET {CP) 8M4.37
538003101 19K Sl = ln’- DRIVING LEVER PUSH LEVER
S49645001 1|5 v#5°4.76 SHOULDER SCREW, SM4.76
S38004002 12F I -Abn <i@S2> |DRVING LEVER STOPPER <Mraked in 2>
538004003 14F I -Abun”  <§2B3> |DRIVING LEVER STOPPER <Mraked in 3>
538004004 199 -2k <B84> |DRVING LEVER STOPPER < Mraked in 4>
S59803001 2|7HE LH437-40X10 BOLT, SOCKET $M4.37-40X10
148847001 2140'% WASHER, PLAIN 4.76
1590905001 MRS 52y ADJUSTING SCREW
105812003 119704 |INUT, SM7.84
849844001 N e P DRIVING LEVER GUIDE SHAFT
231071001 1| 231L.8X15 BUSH, 8X15
£32235001 1|ZrFHIn s SPRING, COMPRESSION
048070342 1|k47ET7 RETAINING RING, E7
153596001 1|4'0°% WASHER
154596000 1|4ERyh AL =dyiay CLUSHION
549646101 1| 4bYIF I -53 THREAD DRIVING LEVER ASSY
S59874001 1| 4AFF0F e - THREAD DRIVING LEVER
S59872001 1|4++120 THREAD TRIMMER ROLLER
S59871001 1|7 o3y 4.37 SHOULDER SCREW, SM4.37
59873001 2150 % WASHER, PLAIN
SA0049001 2119437 NUT, SM4.37
028680242 1W$4'h'%2-4.37 WASHER, SPRING 24,37
014770622 1| 7HhA2i 6.300%'s SET SCREW, SOCKET {CP) SM6.35
S02354001 2139 TH RV B SHOULDER SCREW, B
100022005 2|+ub5.95 NUT, 8M5.95
$49648001 MHRIRYF Y2 THREAD TRIMMER ROD ASSY
S40640001 14Uy THREAD TRIMMER ROD
141492001 2|54 Th3 JOINT ASSY
100022005 2|Fur5.95 NUT, 5M5.95
S496850001 1|4/ bn’~ THREAD TRIMMER LEVER
810195101 1|/ F0bn’-44 THREAD TRIMMER LEVER SHAFT
110387001 1|90 WASHER, PLAIN SPECIAL B
048060342 1|+47E8 RETAINING RING, E&
014760622 1|7+ AR 595 SET SCREW, SOCKET SM5.85
538011001 1MUY S SPRING, EXTENSION
S49651001 1|whhs SPRING HOOK
110233001 1|7v35°4.76 SHOULDER SCREW, SM4.76
110161004 1|+%14.76 NUT, SM4.76
$49994001 2|%h°54.76 WASHER, PLAIN 4.76
$38012001 1|Lvhsbn' - CONNECTING ROD LEVER ASSY
$10202201 1 LsdAn=y [LEVER SHAFT
121007001 1|FHeukbini 437 SET SCREW, Sh4.37
$38015001 1|14 MEEDLE PLATE
$38016001 U EET Y] THREAD CONNECTING ROD
S49988001 1[4V nNDE MOVABLE KNIFE ASSY, N
$10208001 1|4F onht <t=0.4> |MOVABLE KNIFE SPACER <t=04>
$10208002 14K InhY <t=0.5>> |MOYVABLE KNIFE SPACER <t=05>
$10208003 1|4V anh <t=06> |MOVABLE KNIFE SPACER <t=06>
S00705001 1|4 b5 MOVABLE KNIFE COLLAR
510202101 1|44 4.37 SCREW, SM4.37
$10210201 1|374n FIXED KNIFE

118-B34-403




J . %Y BA{% / Thread trimmer mechanism
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J . RUJEHR / Thread trimmer mechanism

REF.NO CODE |QTY =7 NAME OF PARTS RM
50 111140002 2|v4%2.38 SCREW, SM2.38
51 100032004 2|4545°4.37 SCREW, FLAT SM4.37-40%8
52 S11244001 2|42 4,37 SCREW, 8M4.37
53 * 1 F+44% MEEDLE HOLE FLATE
54 100360003 27347238 SCREW, FLAT SM2.38
55 228475000 1[4 yam 4 1.9%80 TYING BAND 1.9%80
118-B34-403



K . %L BEf% / Thread wiper mechanism

< BE=H / For Solenocid typé >

............................................................................................................................

< I7—%H. KER / For Pneumatic type

&1
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K. ##-B / Thread wiper mechanism

REF.NO CODE |Q'TY [ MNAME OF PARTS RM
<EHLH> < For Solenoid type>
1 549652101 1 AN =S bn- THREAD WIPER DRIVING LEVER
2 152822101 174 =79 THREAD WIPER SHAFT
3 025770232 1|54 5" $51%96.35 WASHER, PLAIN M 835
4 048040342 1|FA7E4 RETAINING RING, E4
5 014780622 1|FHE#437595 SET SCREW, SOCKET SM5.95
|e 538024001 1| -k s THREAD WIPER ROD SHAFT
7 538025001 1|9{n-ayF 53 THREAD WIPER ROD ASSY
8 145892001 1| PR °4.37 BSET SCREW, SM4.37
9 048060342 1|F47ES RETAINING RiNG, E6
10 118829001 2|43 WASHER
11 S41284301 1MW =793 THREAD WIPER ARM ASSY
12 048030342 1{F7E3 RETAINING RIMG, E3
13 152827001 14y OIL CAP
14-1 014710522 TFFEAR AT60K 2 SET SCREW, SOCKET {CP) SM4.76
15 156206001 1|24n"-A THREAD WIPER, A
18 082670512 1|+A™3357-40X5 SCREW, PAN SM3.57-40%5
17 025350132 1|e7% 5 %337 WASHER, PLAIN S 35
<TF7—xXH. FER> < For Pneumatic type
& Inner clamping device >
14-1 014710522 1 7HhAR 4 780K s SET SCREW, SOCKET (CP) 8M4.76
15 156206001 1|94n-A THREAD WIPER, A
500 S41656001 1|43 LD TR-WIPER CONNECTING ROD ASSY
501 S44600001 1| -5z THREAD WIPER ARM ASSY
502 153112001 1|%'v4y 357 SHOULDER SCREW, 8M3.57
503 021670202 1|4vp22357 NUT, 2 SM357
504 S41205001 1|e5%° 4 % WASHER, PLAIN
505 $41206001 1|4bn34n'3 THREAD WIPER SPRING
506 S41207000 1[A~-4T4 SPACER RUBBER
507 S25456001 3|75 ¥y PLUNGER PIN
508 42017109 1|WILAF M) Y44 W-SOLENOID SETTING PLATE
509 062680812 2|F~"3437-40X8 SCREW, PAN SM4.37-40X8
510 018400632 2|FH& I baXE BOLT, SOCHKET M4XE
511 1006845003 2|%h % WASHER
512 542018109 1|WaL2{FAn- WIFER SOLENOID COVER
513 008400604 2|+7234%6 SCREW, TRUSS M4X5
514 £37306109 UL/ -E74 SOLENOID COVER LD, E
515 008400604 2|++5A434%6 SCREW, TRUSS M4X6
516 S41857001 1| bRADF DW TENSION RELEASE ROD, DW
517 061350618 1|#5335X6 SCREW, FLAT M3.5X5
518 104449001 1|3’ AEU15.5 RUBBER CAP, 155
<KE-435CH> < For KE-435C >
14-2 014760632 1|74 '5595-28X6 SET SCREW, SOCKET (CP)SM5.95X6
15 156206001 1T =A THREAD WIPER, A
503 021670202 14242357 NUT, 2 SM357
504 S41205001 1|b58F % WASHER, PLAIN
505 S41206001 17 THREAD WIPER SPRING
507 S25456001 3|75 Y PLUNGER PIN
511 100645003 2{#h% WASHER
514 537806109 NI AN-EIS SOLENOID COVER LID, E
515 008400604 21+F5434X6 SCREW, TRUSS M4X5
700 542859001 MBIV VERY T-WIPER CONNECTING ROD ASSY
701 542864101 I s WIPER ARM ASSY
702 513385001 18434 3.67X10 SCREW, SM3.57-40X10
703 512668001 1|h3- COLLAR
704 100859001 1|9 u4473.18 SHOULDER SCREW, SM3.18
705 021660102 1|+4MYas.18 NUT, 1 $M3.18
706 159111001 1|CH79FFut{n'% C CLUTCH GUIDE SPRING
118-B34-405
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K . %35 B8 / Thread wiper mechanism

< BREA / For Sclenoid type >

----------------------------------------------------------------------------------------------------------------------------

< L7 —#A. E&A / For Pneumatic type B1§
& Inner clamping device > 513 512

514
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K. ##.B{% / Thread wiper mechanism

REF.NO CODE =T NAME OF PARTS RM
<KE-435CH > <For KE-435C >
707 062680512 2|+ 3437-40%5 SCREW, PAN SM4.37-4005
708 S37147109 1| AL Y4 4E SOLEMOID SETTING PLATE, E
709 §58893001 2|7HE L h437-40X10 BOLT, SOCKET SM4.37-40X10
710 537148108 |  1|W/AFVAN-E SOLENOID COVER, E
711 859891001 2|FHH I M3T-40X6 BOLT, SOCKET Sh4.37-40X6
712 821875001 1 WASHER
118-B34-405
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L . #%#§ A BEGR / Thread nipper mechanism

< KE-434C R [/ For KE-434C >
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L. %A / Thread nipper mechanism

REF.NO CODE [QTY =T MNAME OF PARTS RM

< KE-434CH > <For KE-434C>

1-1 549665001 AE(=Y R0 PN ] TENSION RELEASE ROD ASSY

1-1-1 549666001 1|4 banioy TENSION RELEASE ROD

1-1-2 141482001 HELPER T JOINT ASSY

1-1-3 100022005 1|+916.95 NUT, SM5.95

2 145478101 1|8'v454.76 SHOULDER SCREW, SOCKET SM4.76

3 502354001 1|579% 75 435'B SHOULDER SCREW, B

4 100022005 1|+7k5.95 NUT, SM5.95

5 S49653001 1| A F2IAZ F b 55 TR-RELEASE DRIVING LEVER ASSY

51 S48654001 1|Ab2IAF LN - TENSION RELEASE DRIVING LEVER

5.2 153597001 1|28 M A $h5- LOWER THREAD RETAINER COLLAR

53 530033001 1|¥0%4°3.57 SHOULDER SCREW, SM3.57

54 548655001 1(\h5- COLLAR

55 106129002 1|39+357 NUT, SM3.57

58 028350242 1|34 42-35 WASHER, SPRING 23,5

] 549656001 142 in-U TENSION RELEASE LEVER, U

7 S49657001 1|28 A0 -UR M RELEAASE LFVER U STOPPER

8 219748001 1 970 00viay CUSHION

g 0626880812 2|$~"3437-40%8 SCREW, PAN Sh4,37-40X%8

11 S38032001 1A LhALA =~ TENSION RELEASE LEVER

12 S46734001 1|FHIPH Ln'="d W-CLAMP LEVER LIFTER SHAFT

13 S01998001 1| P9k kAs 857 SET SCREW, SM3,57-40X8

14 S38033001 1|h5-13 COLLAR, 13

15 048040342 2|ki7E4 RETAINING RING, E4

17 SAD703001 1|42 -2 TENSION RELEASE LEVER SPRING

18 S31006001 1|75 12 LIFTING LEVER

19 $39051001 1[4 9235K12 SCREW, PAN (SIP W) M35X12

21 $31952001 1|FYLFF 9500 PRESSER BAR LIFTER CRANK

22-1 §10239001 E(=T ) TENSION RELEASE STUD
<KE-435CH> < For KE-435C>

1-2 855108001 1| b tmsb o3 TENSION RELEASE ROD ASSY, SF

1-2-1 S55109001 1|4kalAo TENSION RELEASE ROD

1-2-2 141492001 1|5v95 743 JOINT ASSY

1-2-3 100022005 1491595 NUT, 8M5.95

2 145478101 EFEVER SHOULDER SCREW, SOCKET SM4.76

3 $02354001 18794 79 025B SHOULDER SCREW, B

4 100022005 1|#v15.95 NUT, SM5.95

5 S49653001 1| P2 LN =05 TR-RELEASE DRIVING LEVER ASSY

51 S49654001 1| 4F 22D L'~ TENSION RELEASE DRIVING LEVER

5.2 152597001 1|8 M $h5- LOWER THREAD RETAINER COLLAR

53 $30033001 1|5 w%5°3.57 SHOULDER SCREW, SM357

5-4 S49655001 1|h5- COLLAR

5.5 106129002 149357 NUT, SM3.57

58 028350242 1|Wa4'h'%2-35 WASHER, SPRING 235

6 S49658001 1|4F 2l AN -U TENSION RELEASE LEVER, U

7 S49657001 1|aniun’-vabyn RELEAASE LEVER U STOPPER

8 519748001 1|8 97503 CUSHION

g 062660812 2|F4"3437-40X8 SCREW, PAN SM4.37-40X%8

15 048040342 2|ksNE4 RETAINING RING, E4

16 109763002 1|90 WASHER

22-2 $55199001 I L(=1R N TENSION RELEASE PIN, L

700 S42870201 1| 4b2IL27 Sk TENSION RELEASE BRACKET

701 082771012 1]#4"2635-40X10 SCREW, PAN SM8,35-40X10

702 542873101 1|4h2lpL= T-RELEASE LEVER

703 542871201 1| A ITFYTPH L =03 WORK CLAMP LIFTER LEVER ASSY

704 S10229101 1|4 Il -n"2 SPRING

705 543900001 1|t gA STEPPING LINK, A

706 025750132 1|74 #34395.56 WASHER, PLAIN S 556

707 048040342 1|F#7E4 RETAINING RING, E4

118-B34-406



L . %5 A B8{% / Thread nipper mechanism

< KE-434C R / For KE-134C >

118-B34-406
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L. &AM / Thread nipper mechanism

REF.NO CODE [QTY v AL NAME OF PARTS RM
<KE-435C 1 > <For KE-435C >
708 543801001 1| Rrrn) i STEPPING LINK, B
709 151807001 2|%uhy 5.95 STUD SCREW 535
710 100022005 2[39+595 NUT, 8M5.95
711 543902001 1|hrahc STEPPING LINK, C
712 559893001 2|74 L h437-40X10 BOLT, SOCKET 5M4.37-40X10
713 028680242 2(W 3 20-4.37 WASHER, SPRING 2-4.37
714 100845003 2140% WASHER
715 543509001 Dt hn'=2 STEPPING LINK BASE
716 1580805001 1|MR{FANEYSY ADJUSTING SCREW
717 106147002 1[+9h7.94 NUT, SM7.94
718 £43003001 130 %5 CYLINDER JOINT
719 148764001 1|8w29'4.76 SHOULDER SCREW, 5M4.76
720 S$10123001 1|49 Thbh5— COLLAR
721 110161004 2|Fvka76 NUT, Sh4.76
722 S46144100 1|38 26X1 543 CYLINDER ASSY, 25%15
722-1 S46145000 1|A925X15 CYLINDER, 25%15
722-2 504905000 2|ln-72=%Y |HALF UNION
723 543004101 1| TP M) oL & AIR CYLINDER SETTING PLATE
724 524729000 4|Cozd L M5X45 BOLT, CQ2 M5X45
725 060681212 4| AuF437-40%12 SCREW, BIND SM4.37-40%12
118-B34-408



M . ¥He U B84% / Thread take-up mechanism

< KE-434C A/ For KE-434C >

< KE-435C / / For KE-435C >

49
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M. AR / Thread take-up mechanism

REF NO CODE [Q'TY e MNAME OF PARTS RM
<KE-434CA> <For KE-434C>

1-1 549659001 12 B2 14 SOLENOID SETTING PLATE

2 062710812 2[FA"2476-32X8 SCREW, PAN SM4.76-3248

3 S49860101 1[4~ THREAD TAKE-UP LEVER

4 107321003 2|4 0%y '4.76 SHOULDER SCREW, SM4.76

5 S19748001 1B 979903 ICUSHION
] 047401442 1| A2¥5" " AWA PIN, SPRING ROLL AW4

7 5496861101 1| W94 T

8 501998001 2|78eyE ARy 357 SET SCREW, SM3.57-40%5

9-1 110251001 2|RAHINT A A SPRING HOOK

10-1 021670102 2|+9M 2357 MUT, 18M357

1 S$34883001 1|4bUn" 3 SPRING, EXTENSION

12 $19748001 SEL NGV CUSHION

13 49663001 1+9r357 NUT, SM3.57

14 062671012 1|+4"1357-40X10 SCREW, PAN SM3.57-40X10

15 028350242 1| &4#h $2-35 WASHER, SPRING 2-3.5

16 025350332 1|0 24435 WASHER, PLAINL 35

17-1 S49662001 1|4RHILA =528 TREAD TAKE-UP LEVER CRANK
18 155559001 1|e3% 5 % WASHER, PLAIN

19 048040342 1|r47E4 RETAINING RING, E4

20 549884000 1AL A HA = TREAD TAKE-UP SOLENOID COVER
21 062670612 2|+~"3357-40X6 SCREW, PAN SM3.57-40X6

<KE-435CH> < For KE-435C>

1-2 S55181001 U V2ROV EE VS SOLENOID SETTING PLATE ASSY
2 062710812 2|Fa"2476-32%8 SCREW, PAN SM4,76-32)8

3 S49660101 1|4k~ THREAD TAKE-UP LEVER

4 107321003 2|#'v3y 476 SHOULDER SCREW, SM4.76

5 S19748001 N P700yeay CUSHION

6 047401442 127 ' AW PIN, SPRING ROLL AW4

7 49661101 /95T

a8 S01998001 2| TarUEb i 357 SET SCREW, SM3.57-40X8

9-2 110251001 1|45 nWiahr SPRING HOOK

10-2 021670102 1|F%h142357 MUT, 1 SM3.57

11 534883001 140" 3 SPRING, EXTENSION

12 $19748001 1|+ 9z hhuiay CUSHION

13 S49663001 1|+4h357 NUT, SM3.57

14 082671012 1|+~ "3357-40X10 SCREW, PAN SM3.57-40X10

15 028350242 1| 24h %035 WASHER, SPRING 235

18 025350332 1|51 34435 WASHER, PLAINL 3.5

17-2 §55111001 1 [AMJLn =728 TITAKE-UP LEVER CRANK

18 155559001 1|e34°8'% WASHER, PLAIN

19 048040342 1{h7E4 [RETAINING RING, E4

20 S49664000 1AL LA AN - TREAD TAKE-UP SOLENOID COVER
21 062670612 2|~ 3357-40X6 SCREW, PAN SM3.57-40X6
118-B34-408
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N . $HrE# 53 A% / Synchronizer

118-B34-501

P.7U > EIREIE / Printed circuit board mechanism

118-B34-518
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N . &+{s @& H 3EBA{k / Synchronizer

REF.NO CODE o'TY [ NAME OF PARTS RM

1 S48666001 1|anr44 92 SYNCHRONIZER ASSY

2 062400806 |  2|Fa"14X8 SCREW, PAN M4X8

4 S38080001 1 ()i bz MNEEDLE LOWER MAGMET ASSY, D

5 538082001 2Ly s NEEDLE UPPER MAGNET ASSY, U
I 062681412 |  3[FA1437-40X14 SCREW, PAN SM4.37-40X14

7 025680132 | 3|k h 2u3M4.37 WASHER, PLAIN § 4.37

118-B34-501

P. 7 +E4REAR / Printed circuit board mechanism

REF.NO CODE |QTY =T NAME OF PARTS RM

1 S49479001 1| A0z MAIN PCE ASSY

1-1 S20019000 4|ICM54640P |C:M54640P

1-2 S43178000 G PH?:IJ'?PGEIEGI 1F‘H{}TOGOUPLER:PC9231

1-3 0936850008 1{CMOSICT4HCO8F |C:TAHCOBF

1-4 093850032 1|CMOSICTAHCI2F 1C:TAHC32F

1-5 091170009 2|BIPICT4LS0SF |C-TALS0SF-T

1-8 S49484000 |  8|MOSFETFS10KMJ-2 TRANSISTOR, FET:FS10KMJ-2

1-7 S40485000 BIMOSFETFX6KMJ-2 TRANSISTOR, FET:FX6KMJ-2

1-8 549471000 G|MOSFETFK185M=12 TRANSISTOR, FET:FK185M-12

1-9 S38155000 | 3|MOSFET2SK1306 TRANSISTOR, FET:28K1306

1-10 S50645000 1|MOSFET25K1307 TRANSISTOR, FET:25K1307

1-11 549486000 1|MOSFET25J222 TRANSISTOR, FET:25.J222

112 U32744000 1|DIPSWDSST08 DIF SWITCH:D35708

1-13 0A4301005 | 31 [+F~" H#53X10DA SCREW, PAN (S/P WASHER) M3X10

1-14 548578000 1|GFUSESAFB'-F"9% GLASS FUSE, 5A W/LEED WIRE

1-15 Y51030156 1|%"C50B103 CAPACITOR, POLYESTER 50B103

118-B34-518




Q1.3 ka=JbE v ZBE / Control box mechanism

1-26-19

1-26-12 1-26-21 1-26-14 |
-

1-5 14 18 1-7 1-8

— — —— — ) . m—

1-26-17

1-10

1-26-10—
1-26-5—

O

1-26-2

1-26-3

===1-26-15
—1-26-6

I:EQ!—I-EEJ
o 1-266

—1-26-8
1-28-1

1-26-4

[+]

0
O 2= VZ

om

———=1-28-9

—1-28-17

1-26-13

i
1-28-11

1.28-18

120
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Q1. axkFo—/Li=4 R4 / Control box mechanism

REF NO CODE |Q'TY (=T NAME OF PARTS RM
1 S49467001 1|F Y9293 BOX ASSY
1-1 549468001 1| Furvd 9h A POWER SUPPLY BOX
1-2 S48469001 1| A dn b MAIN PCB SETTING PLATE
1-3 S494 70001 1|# 99274 BOX COVER
1-4 S380093000 1|3-FAHT4% HOLDER PLATE
1-5 0AS5401206 2|+~ h34X12DB SCREW, PAN (S/P WASHER) M4X12
1-6 021400206 2|22 NUT, 2 M4
1-7 S47892000 1|DCI7vE-443 |FAN MOTOR ASSY, DC
1-8 0A5403008 2|+FAH H24X30DB SCREW, PAN (SIP WASHER) M4X30
1-9 0AS5400806 1|+ 424XBDB SCREW, PAN (S/P WASHER) M4X8
1-10 0A5401208 2|+ B24X12DB SCREW, PAN (S/P WASHER) M4X12
1-11 S42260000 1|7vkSwWa-+ 4349z FOOT SWITCH HARNESS ASSY, 434
112 538107100 1| 84% 370 v+ CONTROL POWER SUPFLY HARNESS
1-13 538108000 1|5-497 v va-F MOTOR POWER SUPPLY HARNESS
1-14 $38109100 1|95 a1 H-P POWER SUPPLY HARNESS
1-15 $38110000 1|PERZ-} POWER HARNESS
1-16 511949000 HIAT W RUBBER BUSH
1-17 S00554000 | 1714& -}6NS SUPPORT, 6NS
1-18 S31780000 2|CKSH3w726L CORD CLAMP, 26-L
1-19 543275000 6|3+ 977 WS2NS CORD CLAMP, WS2NS
1-20 543276000 4|3+ a0 WSINS CORD CLAMP, WS3NS
1-21 S43277000 1|3 9507 WsdNS CORD CLAMP, WS4NS
1-22 008400604 | 12|+5A34X6 SCREW, TRUSS M4X6
1-23 §38116000 1|5 T FRAGMENT PROTECTOR NET
1-24 S37059001 1|PEZ-4 LABEL, PE
1-25 837060001 1|F-AT-4 LABEL, GROUNDING
1-26 549939101 1| T2 n s POWER SUPPLY PCB ASSY
1-26-1 S43177000 1|MA383043 1C :MA3830
1-26-2 543184000 2|PHA7'7PC923 PHOTO COUPLER :PC823
1-26-3 849586000 2|MOSFET2SK1941 TRANSISTOR, FET :25K 1841
1-26-4 S$55473000 1|SIDPASOSCE-F DIODE, AR :PASOSCEF
1-26-5 $38203000 1|SBDYGB802G04R DIODE :YGRI22C04R
1-26-8 SA0037000 2|lWyasv14D511 VARISTOR:V14D511
1-26-7 232384001 1|SF7 YN DSAIB2MA SURGE ABSDRBER :DSA362MA
1-26-8 S49071000 1|DBRD25XBE0 DIODE BRIDGE :25XB60
1-26-9 $38205000 2|¥vc2508182 CAPACITOR, ALUM-ELEC 2508182
1-26-10 SA1034000 1|7 ¥C63B562 CAPACITOR, ALUM-ELEC 63562
1-28-11 $43175000 1|F30AETS54AA150 TRANSFORMER '54AA159
1-26-12 843176000 1|2 AETS35AD199 TRANSFORMER :35AD199
1-26-13 S$43181000 1|24/ LETS49AD289AC COIL :43AD289AC
1-28-14 $38208000 1|RYJW1AFSNDCSY RELAY JW1AFSN/DC 5V
1-28-15 153242000 2|ex-2'6A FUSE, 6A
1-26-18 S08030000 1|GE2-2"5AFB FUSE, 54 'FB
1-26-17 S48580000 1|GFUSETAFBR FUSE, 74 'FB
1-26-18 0A4301005 Bl+FA 4 933X 10DA SCREW, PAN {SIP WASHER) M3X10
1-26-19 S43189000 1}PCBE13-} PCB E1HARNESS
1-26-20 S43187000 1|PCBE23-} PCB E2 HARNESS
1-26-21 $49472000 1|#-2R46D-22 THERMISTOR '6D-22
1-26-22 549938000 1| YT Y= INSULATION SHEET
10 S49477000 1|PROMEA£"342 PROM CONTROL ASSY
10-1 UA4817000 1|MOSLSI27C2001 EPROM:27C2001
11 $49478000 1|PROME-4%% PROM MOTOR ASSY
111 S38143000 1|CMOSLSIZ7C512 LSI:27C512
12 228475000 1| dn v 1.9%80 TYING BAND 1.9X80
118-B34-502
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When ordering parts which have an {*) in the RM colum, these parts will be supplied as aset together with other
neccssary parts such as sucuit boards.



oH . 3> bka—JL# v & ZB% / Control box mechanism

1-5 14 18 17

1-6 1-10

1-26-13

1-28-11

1

1-20 N
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Q1. arvko—Likwo AR / Control box mechanism

REF.NO CODE [QTY A NAME OF PARTS RM

<BHE> < For Export>

20 538352101 2|7 %34 R.4h3% LABEL, ELEC. SHOCK 4 LANG.
<ENmEH> < For Japan only >

21 $38353101 274 £34 .0 —

54 S55627001 1| IM3A L IM LABEL
" TS " For Supply parts ~
< =FH200V. 220VH> <For “3-Phase 200V & 220V AC>

H-1 853031001 1F 9220 EA1-IM BOX UNIT, A1-IM *
< Bijgo00v, 230V > <For "1—Phase 200V & 230V AC>

H-2 $53033001 | 1| VIAVIIsAL-IM {BOX UNIT, A2-IM :1-P. 220230V *
< BUE100VE > <For Japan only>

H-3 553034001 1| & 9IAI9:B1-IM S e
< BUE110V, 120V > <For “1-Phase 110V & 120V AC>

H-4 $53035001 1|&992y39:B2-IM BOX UNIT, B24M :1-P. 110V AC *
< =3HA1VE > < For “3-Phasa 415V AC>

H-5 853036001 1FIIAYIIIC1-IM BOX UNIT, C1-IM :3-P. 415V AC *
< =#380VE > <For "3-Phase 380V AC>

H-6 553037001 1|&99AY9:C2-1M BOX UNIT, C2-IM :3-P. 380V AC *
< BH0VH> <For “1-Phase 240V AC>>

H-7 £53038001 1|F 993 7I5C-1M BOX UNIT, C3-IM 1-P. 240V AC *
< =1HA0VH> < For "3—Phase 400V AC>

H-8 553038001 1R W2 I95E-IM BOX UNIT, E-IM :3-P. 400V AC e
< BHIOVE > <For "1-Phase 230V AC>

H-9 $53040001 1| E Yo F-IM BOX UNIT, F-IM ;1-P. 230V AC *

118-B34-502

RMEIZ+A A TONSRIREZ T V23T L& ERSLEEHAN —KXA s yHIE>TOET,
When ordering parts which have an (*) in the RM colum, these parts will be supplled as aset together with other
neccssary parts such as sucuit boards.



Q2. ax kO=JLEKw & ZBAE / Control box mechanism

< =#200V,220VA /For "3-Phase 200V & 220V AC" >

< §i5220V,230V5 / For "1-Phase 220V & 230V AC" >

< i 100VE / For Japan only >
' 3-2-2

3-2-

" #7385 /OPTION PARTS "

< ={g400V f For "3-Phase 400V AC" »

37
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Q2 . ar+A—)LRw2 AB3{E / Control box mechanism

REF.NO CODE |Q'TY = NAME OF PARTS RM
< =1g200v, 220V > <For "3-Phase 200V & 220V AC >
2-1 538112001 1|7 7 /SWIZA POWER BUPPLY SWITCH ASSY, A
2-1-1 538113000 1|5 77 ZINT-+ A POWER SUPPLY IN HARNESS, A
2-1-2 538133000 1|7 25 va-+ POWER SUPPLY HARNESS
2-1-3 JO2657001 1|3P18WE17 3P. PUSH SWITCH, #17
2-1-4 224514001 2|eYTM% INSULATION PLATE
2-1-5 218859001 2|1 {25 M150 BINDER, M150
<HIRI100VE > < For Japan only >>
2-2 S38114000 1177wz —
2-2-1 S38115000 157 4IN-FB
2-2-2 538118000 T2V arq
2.2-3 J02657001 1|3PFLSWH#1 7 R —
2-2-4 224514001 AR E VL
2-2-5 218859001 2| WA M150
<=43415V, 380VH > < For "3-Phase 415V & 380V AC>>
2-3 538117000 1|7 SWyzC POWER SUPPLY SWITCH AsSY, C
2-3-1 $38115000 1|54 4INI-F'B POWER SUPPLY IN HARNESS, B
2-3-2 538133000 17 POWER SUPPLY HARNESS
2-3-3 JOZB57001 1|3Pzswi 7 3P. PUSH SWITCH, #17
2-3-4 224514001 2|EvIu 4 lINSULATION PLATE
2-3-5 218859001 2|24 M150 BINDER, M150
< Biig200V. 230V > <For "1-Phase 200V & 230V AC>
2-4 S47592000 1|5 w4 sWisD POWER SUPPLY SWITCH ASSY, D
2-4-1 S38113000 1|77 2N A POWER SUPPLY IN HARNESS, A
2-4-2 547595000 1|75 - 2vay POWER SUPPLY HARNESS, EXP.
2-4-3 J02657001 1{3PZLSWH#17 3P. PUSH SWITCH, #17
2-4-4 224514001 2114 INSULATION PLATE
2-4-5 218859001 2N A4 M150 BINDER, M150
AT * OPTION PARTS "
< =3H400VHE> <For "3-Phase 400V AC>
2.5 $38120000 1|For YINT-HE POWER SUPPLY IN HARNESS, E
< BH230vE> <For "1-Phase 230V AC>
2-8 S43188000 1|7 w5 vINI-FF POWER SUPPLY IN HARNESS, F
< #1110V, 120V, 240VE> | <For "1-Phasze 110V, 120V & 240V AC>
2.7 S47504000 1|Fv5 vswWhiG POWER SUPPLY SWITCH ASSY, G
2-7-1 $38115000 1|F 4 7INI-VB POWER SUPPLY IN HARNESS, B
2-7-2 S47595000 1|79 v 12y POWER SUPPLY HARNESS, EXP.
2-7-3 J02857001 1|3PAisWit 7 3P. PUSH SWITCH, #17
2-7-4 224514001 2|E 14 s INSULATION PLATE
2-7-5 218859001 2|w {4 M150 BINDER, M150
< Wlig220v, 230v <For "1-Phase 220V & 230V AC
=ig200v. 220vH > 3-Phse 200V & 220V AC>
3-1 $38123000 1| ACINIF 9493 AC-IN CONNECTOR ASSY
<HB100V, 110V, 120VF> |<For "1-Phase 100V, 110V & 120V AG>
3-2 S49473000 1|avhb70ABo:E CONVERSION TRANSFORMER ASSY, B
3-2-1 S48474000 1|ahb52AB CONVERSION TRANSFORMER, B
3-2-2 538126000 1|ACINT- AC-IN HARNESS
118-B34-502




Q2.axyko—Jb v & 2B / Control box mechanism

< =1§200V,220VHE / For "3-Phase 200V & 220V AC" >

= ¥ 220V, 230VE / For "1-Phase 220V & 230V AC" >

3-2-2

d-2:2 3o

2-7-4 2-7-5 E-T-EJ

" #7385 /OPTION PARTS

< =i 400V / For "3-Phase 400V AC" >
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Q2 . arkA—JLiRw2 A& / Control box mechanism

REF.NO CODE |Q'TY B AL NAME OF PARTS RM
< Biig240v <For “1-Phase 240V AC
=#{400V, 415V, 380VH> 3-Phse 400V, 415V & 380V AG>
33 548475000 1|~ TIRACYE CONVERSION TRANSFORMER ASSY, C
3-3-1 S48476000 1wt AC CONVERSION TRANSFORMER, G
3-3-2 S38128000 1|ACINT-} AC-N HARNESS
"AT L BE " OPTION PARTS ”
< HiB230vE > <For “1-Phase 230V AG >
3-4 543201000 1|ACINI-}MF AG-IN HARMESS, F
< Hifzoov, 220V, 280VELS > | <Except for “200V, 220V & 230V AC >
4 018061436 4{PHHNIPEX14 BOLT, SOCKET M6Xi4
5 025080236 8|34 1 3F1%6 WASHER, PLAIN M &
6 021060106 413298 NUT, 1 M6
7 028060246 4|WEH F2-6 WASHER, SPRING 25
A Fea R " OPTION PARTS ”
< =igac0vE > < For "3-Phase 400V AC>
40 S40835001 1| A" 74 AH430EH3 MOISE FILTER ASSY, 430E
< {230V > < For "1-Phase 230V AG>
40-1 S40616001 1| A M ISEMCYS NCISE FILTER ASSY, EMC
< Hi48230V, =#400vE > |<For “1-Phsae 230V AC & 3-Phse 400V AG>
41 540620000 M EWIV oLt | PCB SETTING PLATE
42 DA4400605 B[+TA™1 234X6DA SCREW, PAN (S/P WASHER) M4X6
43 540621000 1|EMIITESD-SR-15 EMI CORE, ESD-8R-15
44 $40622000 1|EMIITESD-5R-25 EMI CORE, ESD-8R-25
45 149809000 2|54397L BEAD BAND, L=200
46 540621000 JIEMIITESD-SR-15 EMt CORE, ESD-8R-15
47 S40622000 Z|EMIaFESD—SR-25 EM| CORE, ESD-5R-25
48 1498809000 5|44597°L BEAD BAND, L=200
49 540623000 1|EMII7 TR-40-27 EM| CORE, TR-40-27
50 0A5401606 1|+FA™4934X16DB SCREW, PAN (SiP WASHER]) M4X16
51 025040236 1|e%H 35274 WASHER, PLAINM 4
52 021400108 1|F9m1924 NUT, 1 M4
118-B34-502
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R1 . EHEBIEE (KE-434C) / Air pressure mechanism (KE-434C)

" #7358/ OPTION PARTS

<IF-"HJVIFHEIHA
{ For soft work clamp of Pneumatic type >

< T7—3. B/ For Pneumatic type »
500

600

H

§—22

&1
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R1 . ZEEER (KE-434C) / Air pressure mechanism (KE-434C)

REF.NO CODE |[QTY [ NAME OF PARTS RM
AT a R “ OPTION PARTS ”
<IF—dVIFRTH> < For Soft work clamp

of pneumatic type>
1-1 543687001 1[H+fF1-7'R AIR TUBE, R
1-2 543687002 1|+{EuF1-7'R AIR TUBE, R
1-3 S43688001 1(F mF2-7°L AIR TUBE, L
1-4 543688002 1|+ awFa-7'L AIR TUBE, L
11 508178000 2|755UY-4 BRANCH, UY-4
12 504897000 217554 PLUG, 4
13 228475000 3| vin'yE1.9X80 TYING BAND 1.9X80
<EF—AH> < For Pneumatic type>
10 149766001 1|7 Ad-Ah 5% AIR HOSE, W/CONNECTOR
20 0AS501205 2|+ 928X 12DB SCREW, PAN [S/P WASHER) MaX12
2 021500106 214295 NUT, 1 M5
22 032422003 2+TNEIR Y 4.1X20 WOOD SCREW, ROUND M4, 1X20
23 148847001 2140+ WASHER, PLAIN 4.76
500 55424001 1|FY9 W7 203 SOLENOID VALVE 24 ASSY
500-1 S31551209 17 A 82-3 SETTING PLATE, 2-3 VALVE
500-2 S09318101 N7 -4 INTEGRATOR
500-2 S40828000 F =LA ILT1./4 BALL WVALVE, 144
500-4 309228000 1 4=97 ) NIPPLE, 1/4X1/8
500-5 S43679101 1F 3 wnr2: SOLENQID VALVE ASSY, 2
500-5-1 S43680001 1|xFe=knbHs AR MANIFOLD ASSY
500-5-1-1 S43684001 1|zF =i AIR MANIFOLD
500-5-1-2 S43683001 217w AT SOLENOID VALYE
500-5-1-3 S18415101 4| n=71=F04M5 HALF UNION :Q4M5
500-5-2 543682100 1| A7 n—FAX293 VALVE HARNESS ASSY, X2
500-5-2-1 S12404000 2|98 WL R VALVE CONNECTOR
500-6 062302508 2|~ 33x25 SCREW, PAN M3X25
500-7 028030242 2{nWFh 423 WASHER, SPRING 2-3
500-8 025030232 2|kt dFada WASHER, PLAINM 3
500-9 S40629000 b PN Y e i BARREL NIPPLE
500-10 $§23880000 2|xr-375- AIR MUFFLER
500-11 §43686000 1|PTINE 1/4 ELBOW, PT 1/4
500-12 S40622000 1|EMIITESD-SR-25 EMI CORE, ESD-8R-25
500-13 149809000 1|54597'L BEAD BAND, L=200
500-14 S44287000 1|7-A£.1050 GROUND WIRE, 1050
500-15 0AS400808 1|+~ 4 H24X8DE SCREW, PAN (8P WASHER) M4X8
<F&ERA> < For Inner clamping device >

2-1 553118001 1|+ RvFa-7 AIR TUBE, RV-3A L=1600
2-2 553118002 1| F1-7 AlR TUBE, Rv-3B L=1600
10 149796001 117 A%-2810"9% AIR HOSE, W/CONNECTOR
20 0AS5501205 2|+FA"# 925X 12DB SCREW, PAN (S/P WASHER) M5X12
ey 021500106 21924945 NUT, 1 M5
22 032422003 2{+7LEH2L 4.1%20 WOOD SCREW, ROUNMD M4.1X20
23 148847001 218 % WASHER, PLAIN 4.76
600 S$51855209 UNSFuW LT 3AYE REVERSE VALVE ASSY, 3A
600-1 S31570409 LT LYY f 94-6H VALVE SETTING PLATE, 45H
600-2 S09318101 117714 INTEGRATCR
600-3 S40628000 &= 1714 BALL VALVE, 114
600-4 S08228000 1|45 4=47"K NIPPLE, 1/4X1/8
600-5 S44748001 1|zrv=hik'3 AIR MANIFOLD, 3
600-6 S43683001 3|FAWLT SOLENOID VALVE

00-7 518415101 8|-72=Fu04M5 HALF UNION :Q4M5

00-8 S$43662100 W7 n-3AX2Y32 VALVE HARNESS ASSY, X2
600-8-1 S$12404000 2|8 W7 a4 VALVE CONNECTOR
600-9 062302506 2|+~ 33x25 SCREW, PAN M3X25
600-10 028030242 2w R2-3 WASHER, SPRING 2-3
118-B34-514
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R1 . ZERAFR (KE-434C) / Air pressure mechanism (KE-434C)

" FFLq BRI OPTION PARTS *

<IF-RVIHETH
- I For soft work clamp of Pneumatic type >

1-3 13

< T7—=M/ For Pneumatic type >
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R1 . ZER{% (KE-434C) / Air pressure mechanism (KE-434C)

REF.NO CODE [Q'TY EL A NAME OF FARTS R

< EEE> < Feor Inner clamping device >

025030232 2|30 $F103 WASHER, PLAIN M 3

540628000 210z R BARREL NIPPLE

523880000 2|IF-975- AR MUFFLER

543686000 1|PTIN# 1/4 ELBOW, PT 1/

S43696100 1WA T n=32X103 VALVE HARNESS ASSY, X1

544748100 1|94 A7 n—324 WALVE HARNESS

544750100 1|9hn LT n—4A24V WALVE HARNESS, 24V

545252000 LA 240z REGULATOR ASSY

845253000 14 2l-% REGULATOR

545254000 2|9¥ T3108-4-10 JOINT, 3108-4-10

DB2404005 2|1~ 14X40 SCREW, PAN M4X40

S28741000 1|z752-7 AlR TUBE, 4 L=300

540822000 1|EMIIFESD-SR-25 EMI CORE, ESD-SR-25

149309000 1|84797°L BEAD BAND, L=200

S44287000 1|7-A+£-1080 GROUND WIRE, 1050

DAS5400808 1|+FA4 934X 8DB SCREW, PAN (S/P WASHER) M4x8

118-B34-514



R2 . 2 EPA#% (KE-435C) / Air pressure mechanism (KE-435C)

" FFva @&/ OPTION PARTS

< I7-RVZ-HEIHR
/ For soft work clamp of Pneumatic type »

118-B34-514
35




R2 . Z[E & (KE-435C) / Air pressure mechanism (KE-435C)

REF.NO CODE [QTY =L MAME OF FARTS RM
AT aBE T “ OPTION PARTS ”
<TI7—RAVIFMBRTH> < For Soft work clamp

of pneumatic type >
1-1 S$43687001 1|FF2-7'R AIRTUBE, R
1-2 543687002 1|FF1-7'R AIR TUBE, R
1-3 543688001 1| AyFI-7'L AIR TUBE, L
1-4 $43688002 1|FF2-7'L AIR TUBE, L
11 §08178000 2[7F507-4 BRANCH, UY-4
12 S04897000 275454 PLUG, 4
13 228475000 3|4whn’vH1.9%80 TYING BAND 1.9X80
3-1 S53118001 1F{oF21-7 AlR TUBE, RV-3A L=1B00
3-2 $53118002 1|+ asa-7 AIR TUBE, RV-3B L=1600
700 551854209 HF oy Wi sa9: VALVE ASSY, 34
700-1 531551200 1| W M) 42-3 SETTING PLATE, 2-3 VALVE
700-2 S09318101 1474 INTEGRATOR
700-3 540628000 &=’ 17'1/4 BALL VALVE, 1/4
700-4 508228000 ELg=r2" NIPPLE, 1/4X1/8
700-5 S44748001 1|TP7=hAF 3 AIR MANIFOLD, 3
700-6 S43683001 3|7 AT SOLENOID VALVE
700-7 518415101 6|n—71=F04N5 HALF UNION :Q4M5
700-8 S43882100 1WA T n—%2203 VALVE HARNESS ASSY, X2
700-8-1 512404000 2| W7 IR VALVE CONMECTOR
700-9 062302506 2{+~"13x25 SCREW, PAN M3X25
700-10 028030242 2{n 3 h -3 {WASHER, SPRING 2-3
700-11 025030232 2|39 h 3F1da WASHER, PLAIN M 3
700-12 S40829000 2L N BARREL NIPPLE
700-13 $23280000 2|1p-275- AIR MUFFLER
700-14 543686000 1|PTINE 1/4 ELBOW, PT 1/4
700-15 S43696100 1|V AT N—4AX193 VALVE HARNESS ASSY, X1
700-15-1 544746100 1B AT =42 \VALVE HARNESS
700-15-2 $44750100 1|90 L7 n—$R24V VVALVE HARNESS, 24V
700-16 S40622000 1|EMIITESD-SR-25 EMI CORE, ESD-8R-25
700-17 149808000 184597’ BEAD BAND, L=200
700-18 544287000 1|7-AE1050 GROUND WIRE, 1050
700-18 0AS5400806 1|+ 4 224X80B SCREW, PAN (S/P WASHER) M4X8
118-B34-514
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S . BE M Bk / Power supply equipment mechanism

< EE3H f For Solenoid type >

/ For Pneumatic type &
Inner clamping device >

40-9 40‘2_,)
- T
40

57
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S . BE MR / Power supply equipment mechanism

REF NO CODE [Q'TY! B Ao NAME OF PARTS RM
<KE-434C, KE-435CH> |<For KE—434C & KE-435C>
1 S48587000 1 W R AT-4XS3 PULSE MOTOR ASSY, X
2 548589000 1| RAT-5YS3 PULSE MOTOR ASSY, Y
31 155055001 4|7+4 Lh4x45 BOLT, SOCKET MAX45
3-2 018402522 4|7+ LH4X25 BOLT, SOCKET M4M25
4 552907000 2|3-Fhnd#o CORD HOLDER, 10N
5 DA5401008 2|FA"an R E54X10 SCREW, PAN (S/P WASHER) M4X10
8 062300806 2|+~"33x8 SCREW, PAN M2X8
10 552907000 23V hngeio CORD HOLDER, 10N
1 DAS401006 2{tAan 2E74%10 SCREW, PAN (S/P WASHER) M4X10
12 625010000 3| FAA707 NK-2N NYLON CLAMP NK-2N
13 062670512 3| $A"3357-40X5 SCREW, PAN SM3.57-40X5
18 S38148000 1|7-2421 GROUND WIRE, 1
17 0A5400806 1|+~ 524X8DB SCREW, PAN (S/P WASHER) M4X8
18 S49464000 1| 4L IR D3 THREAD TAKE-UP SOLENOID ASSY
22 228475000 1|5yan° K 1.9X80 TYING BAND 1.9X80
25 218855001 1| 424" M150 BINDER, M150
34 S00480000 2|3~ HdeEs CORD HOLDER, 5N
35 060670612 2| 4uF357-40X6 SCREW, BIND SM3.57-40X8
36 060670612 1|n' 14} 357-40X6 SCREW, BIND SM3.57-40X6
a7 060400616 1|12 Maxe SCREW, BIND M4X6
40 $55629101 1|M7 A4 9703 HEAD SWITCH ASSY
40-1 S55630001 1|/ PR YF oz MIGRO SWITCH ASSY
40-2 $38744101 1|AT9F 4N SWITCH PLATE SPRING
40-3 S55632001 1|A40955°4 SWITCH BRACKET
40-4 062020806 2|F~"a2%a SCREW, PAN M2¥8
40-5 140647101 1|3-VHz CORD HOLDER
40-6 062400616 1|+~ IM4X6 SCREW, PAN M4¥6
40-7 062401216 1[F~"Imax12 SCREW, PAN M4X12
40-8 026040236 =i ESED] WASHER, PLAIN 4
40-9 154514001 AN == SPACER
40-10 021400108 131924 NUT, 1 M4
41 0AS5401006 2|~ an#E34X10 SCREW, PAN {S/P WASHER) M4X10
42 552007000 1|3 RR4#10 CORD HOLDER. 10N
43 0AS5401008 1{Fa"an 234310 SCREW, PAN {S/P WASHER) M4X10
< KE-434C R HE=L > < For Solenocid type of KE-434C >
] S45463100 1|My7 E9R HEAD SENSOR ASSY
61 S56167000 1| ¥ YGL-N12F PROXIMITY SENSOR, GL-12NF
6-2 S58167001 1| %ayaUHGL-N12F PROXIMITY SENSOR, GL-12NF
63 S58167003 1| Fo U HGL-N12F PROXIMITY SENSOR, GL-12NF
9 062300806 1[4n'23x8 SCREW, PAN M3X8
14-1-1 $49979400 ey H PRESSER SOLENOID ASSY
14-1-1-1 S59366000 NEFLY SHOCK ABSOREER, 1
14-1-1-2 S$59367000 A EPLY SHOCK ABSOREER, 2
14-1-2 S38144100 1(4bEUILIF 52 THREAD TRIMMER SOLENOID ASSY
14-1-3 538146000 1(3%#443191-04R CONNECTOR :3191-04R
14-1-4 S$38147000 1|v-4F1-7'5 MARK TUBE, 5
14-2-1 538144100 1| ARSI F 03 THREAD TRIMMER SOLENCID ASSY
14-2-2 538146000 1|3+443191-04R CONNECTOR :3191-04R
14-2-3 S38147000 1|v-9F1-7'5 MARK TUBE, 5
15 060501016 4|l {uFMaX10 SCREW, BIND M5X10
< E#H> < For Medium-weight materials >
21 549485008 133953 0hasha0z CONNECTOR ASSY
<E$R> <. Far Heavy—weight materials >
21 540465007 113A9%)hTah39% |CONNECTOR ASSY
30 525664000 a3y CORD HOLDER, 6N
3 060670612 3| {2 357-40X6 SCREW, BIND SM3.57-40X6
118-834-515
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S . EEMBR / Power supply equipment mechanism

< WA / For Solenold type >
— a5

cIFr—IAM. EER
{ For Pneumatic type &
Inner clamping device >

118-B34-515
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S . BE MBIk / Power supply equipment mechanism

REF .NO CODE [Q'TY Lt NAME OF PARTS RM
< KE-434C BB > <For Solenoid type of KE-434C >
400 549934009 1|EMESSwhz EM-LOCK SWITCH ASSY
400-1 S37057001 1|EMA/YFAA—43 EM-SWITCH SPACER, 3
400-2 S49482000 1|EMBEYISWA-$ 243 EM-LOCK SWITCH & HARNESS ASSY
400-2~1 532335100 1|SW-AVS3I1IN SWITCH :AVS311N
400-2-2 S49466000 1|EMSWn—4A EM-SWITCH HARNESS
401 062710812 2|FA"1476-32x8 SCREW, PAN SM4.76-32%8
<KE-434scxF7—zLH. < For Pneumatic type &
Rixf> Inner clamping device of KE-434C >
| 8531368100 1|M7 e T7-02 HEAD SENSOR AIR ASSY
6-1 S58167000 1|4 HGL-NT12F PROXIMITY SENSOR, GL-12NF
6-2 S56167001 1|39 AGL-N12F PROXIMITY SENSOR, GL-12NF
14-2-1 S38144100 1AL 3 THREAD TRIMMER SOLENOQID ASSY
14-2-2 $38146000 1|3%443191-04R CONNECTOR :3191-04R
14-2-3 S38147000 1|?471-7'6 MARK TUBE, 5
<KE-434CTF—= . H> <_For Pneumatic type of KE-434C>
ra 549465010 15394 0h T3 5893 CONNECTOR ASSY
<KE-434C R ¥/ > < Inner clamping device of KE-434C>
21 S49465011 PR haE LT CONNECTOR ASSY
30 525664000 B3+ FL4 46 CORD HOLDER, 6N
31 0A5400806 B[+ 924X8DB SCREW, PAN (S/P WASHER]) M4X8
502 062300612 4|F~"33%6 SCREW, PAN M35
503 S49452000 1|EMOVISWNA-3A95 Em-LOCK SWITCH & HARMESS ASSY
503-1 $32335100 1|SW-AVS31IN SWITCH :AVS311N
503-2 549466000 1|EMSWn-42 EM-SWITCH HARNESS
S04 S37057001 1|EMAIYF AN 43 |EM-SWITCH SPACER, 3
<KE-435CH> <For KE-435C >
3] 553136100 1|7 EAIF-h% HEAD SENSOR AIR ASSY
6-1 556167000 1| %204 GL-N12F PROXIMITY SENSOR, GL12NF
6-2 S56167001 1| A GL-N12F PROXIMITY SENSOR, GL-12NF
14-2-1 538144100 1|4V 03 THREAD TRIMMER SOLENOCID ASSY
14-2-2 538146000 1{3%493191-04R CONNECTOR :3191-04R
14-2.3 $38147000 1?-HF1-75 MARK TUBE, 5
21 549465012 1A AIIR G2 CONMECTOR ASSY
30 525664000 Bl3-FELa46 CORD HOLDER, BN
31 0A5400806 B|++~"4"H34XEDB SCREW, PAN (S/P WASHER) M4X8
502 062300612 4|F4"33%6 SCREW, PAN M3Xs
503 $49482000 1|EMAaYYSWA-2 202 EM-LOCK SWITCH & HARNESS ASSY
5031 532335100 1|Sw-AVS2iIN SWITCH :AVS311N
503-2 S49466000 1|EMSWA-3R EM-SWITCH HARNESS
504 S37057001 1|EMALYF AN —#3 EM-SWITCH SPACER, 3
700 841202151 1|4 IG5 THREAD WIFER SOLENOID ASSY
701 0623006812 2|+a"13x%8 SCREW, PAN M3X6
702 228475000 215999041 1,9%80 TYING BAND 1.9X80
703 $55432000 I W-FLdrdn—3x RELAY HARNESS, WIPER
704 $55433000 1|34443191-02P1 [CONMECTOR:3191-02P1
118-B34-515
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T . #4E/JLEB{%/ Operation panel mechanism

U . Ehh&BE / Power table

118-B34-530
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T. #4533 /LBA% / Operation panel mechanism

REF.NO CODE |[aTyY e A NAME OF PARTS RM
1 S55889001 LIPS LT OPERATION PANEL UNIT
1-1 555890001 119N 2 AIMPE OPERATION PANEL ASSY, IM
1-1-1 855891000 1|3TIL-LIMSE FRONT FRAME ASSY, IM
1-1-2 552091000 1|4z REAR FRAME ASSY
1-1-3 S49495000 1| 33N - PAMEL SIDE COVER
1-1-4 S49406001 GE I =R TS 1 PANEL SIDE COVER GUIDE
1-1-5 087310815 2|27 B4 13x8 TAPTITE, CUP B M3X8
1-1-6 0A4400805 1|+FA™"424X8DA SCREW, PAN (S/P WASHER) M4X8
1=1-7-1 549497001 W RENSDE |PANEL PCB ASSY
1-1-7-2 £29023000 4|LEDGLOPD40 LED :GLIPO4D
11-7-3 546703000 7|LEDPG53075 LED :PG5307S
1-1-7-4 548579000 | 10|SWB3IF—4050 SWITCH :B3F-4050
1-1-7-5 U34870001 1|DIPSW KSP08 DIP SWITCH:KSP0B
1-1-7-6 S30280000 1|74 —-PKB24SPC3 BUZZER :PKB245FPC36
1-1-7-7 ULO025000 1|34543429-60025 CONNECTOR:3429-60025C
1-1-8 $49510000 A RL=F N5 PANEL HARNESS ASSY
1-1-8 087311015 2lhy7'BS/F3X10 TAPTITE, CUP B M3X10
1-1-10 XA2220050 | 2|4nuwidT PCB HOLDER
1-2 0823008086 4|F~"23%8 SCREW, PAN MIX8
118-B34-530
U . &-&E8% / Power table
REF.NO CODE |aQTy Ao NAME OF PARTS RM
1 J80868001 1{CIME-$43093k CIM MOTOR ASSY, 430
2 53055100 1jIMA—322 42 HARNESS A3SY, IM
118-B34-852
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V1 . BSREIR (KE-434C BT A ) / Foot switch pedal mechanism (For Solenoid type of KE-434C)

117118 1-1-9 \-___‘____. __________ —
1-1-1 '

.

& 115

&S—1-1-8

S

11-10 1-1-11 1-1-12 o |
L cl; % 1-1-3
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V1. R (KE-434CR B =L R) / Foot switch pedal mechanism (For Solenoid type of KE-434C)

REF.NO CODE [QTY L Af MNAME OF PARTS RM

1-1 S48667101 1]258° v 79k SwWhyh 2-E8TEP FOOT SWITCH SET
1-1-1 49688101 1|28 v 7yhswWaz 2-STEP FOOT SWITCH ASSY
1=1-1-1 S49669100 1FVSTRE 152 FOOT PEDAL BASE ASSY
1.1-1-2 S49872001 124" SWE™Y 2-STEP SWITCHFIN
1-1-1-3 538168001 1|Fo29n"% SPRING, COMPRESSION 10X30
1-1-1-4 538169201 1|F7FSWE 1498 FOOT SWITCH SUPPORT PLATE, B
1-1-1-5 004400603 2|+#5348474%8 SCREW, FLAT M4X6
1-1-1-6 $38170001 1|79 v % FOOT PEDAL SPRING
1-1-1-7 S54648000 1|7URSWn-32 532 FOOT SWITCH HARNESS ASSY
1-1-1-7-1 S54846000 1|79HSWA—$2 FOOOT SWITCH HARNESS
1-1-1-7-1-1 S54544000 2|4z TERMINAL, FEMAIL
1-1-1-7-1-2 S54545000 2|1¥Ivhn'- INSULATION COVER
1-1-1-7-2 S36260000| 2|A/YFVXE VR DY MICRO SWITCH, V3 :PIN BUTTON
1-1-1-8 062302506 2|¥~"23X25 SCREW, PAN M3X25
1-1-1-9 $51451000 1|79 ) FOOT PEDAL
1-1-1-10 S49673000 1|~'4' k7' 15 PEDAL PROTECTION PLATE
1=1-1-11 S49674001 1|A49FFHIN G SWITCH PRESSER SPRING
1-1-1-12 38177001 17915 FOOT PEDAL SHAFT
1-1-1-13 048050346 2{M7ES RETAINING RING, ES
1-1-1-14 052400606 2|FA IR EF4XE SCREW, PAN (SIP WASHER) M4X8
1-1-1-15 025040236 1|E5% 1 %7194 WASHER, PLAIN M 4
1-1-1-18 117836001 4|3'Lt9.4 RUBBER CAP, 9.4
1-1-1-17 $38180000 1|3%99172169-1 CONNECTOR :17216%-1
1-1-1-18 S36682000 1|3%54%9y7" CONNECTOR CAP

- [1-1-1-19 546694000 1|3-F7"9¥1KRE1A CORD BUSH :KR61A
1-1-2 838178101 1| F2RSWE 1 5A FOOT SWITCH SUPPORT PLATE, A
1-1-3 §38179101 1| 79hSWe 140 |FOOT SWITCH SUPPORT PLATE, C
1-1-4 018082536 2|7+ pvhex25 BOLT, SOCKET M8X25
1-1-5 028080248 2|3 h p2-8 WASHER, SPRING 28
1-1-8 025080236 2|7 hFa8 WASHER, PLAINM 8
1-1-7 018501036 2|PFE LIEX10 BOLT, SOCKET M5X10
1-1-8 028050246 2|t xe-5 WASHER, SPRING 25
1-1-9 025050236 2|eFH H R F195 WASHER, PLAINM 5
1-1-10 018401236 2|7 phax12 BOLT, SOCKET Mdxi2
1-1-11 028040246 2\ RS R4 WASHER, SPRING 24
1-1-12 025040236 2|e34 N 2 F1%94 WASHER, PLAIN M 4

118-B34-651
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V2. BBk (KE-434C B A 4 72 3 VBR&) /
Foot switch pedal mechanism {Option parts for Solencid type of KE-434C)
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V2 BEirBE (KE434CBH R+ T avB&) /

Foot switch pedal mechanism (Option parts for Solenoid type of KE-434C)

REF.NO CODE |[Q'TY =y NAME OF PARTS RM
1-2 S49675101 1| 2boa'8 Lk 2-PEDAL FOOT SWITCH SET

1-2-1 S49676101 1|28 A9z 2-PEDAL FOOT SWITCH ASSY
1-2-1-1 S49669100 2| 7NN FOOT PEDAL BASE ASSY

1-2-1-2 $38169201 2| 7ubsWis {48 FOOT SWITCH SUPPORT PLATE, B
1-2-1-3 004400603 4|+4334i 4% SCREW, FLAT M4X5

1-2-1-4 S38170001 2\ 7T F FOOT PEDAL SPRING

1-2-1-5 S54649000 1|20 79k SWn—2 302 2.PEDAL FOOT SW HARNESS ASSY
1-2-1-5-1 $54647000 2|20 7ISWA-3 A 2-PEDAL FOOT SWITCH HARNESS
1-2-1-5-1-1 $54644000 4| HazhisR TERMINAL, FEMAIL

1-2-1-5-1-2 S54645000 AleyIvhn'- INSULATION COVER

1=2=1-5-2 S$36260000 2| A4IFVXE R MICRO SWITCH, VXX :PIN BUTTON
1-2-1-8 062301205 4|+n"33x12 SCREW, PAN M3X12

1-2-1-7 228475000 8|Fvyan’ b 1.9X80 TYING BAND 1.9X80

1-2-1-8 $51451000 2|7 I FOOT PEDAL

1=2=1-8 S48673000 2|8 AT {5 PEDAL PROTECTION PLATE
1-2-1-10 549674001 2| A {9FttIn’s SWITCH PRESSER SPRING
1-2-1-11 S38177001 2| 7N FOOT PEDAL SHAFT

1-2-1-12 048050348 4|F47E5 RETAINING RING, E5

1-2-1-13 052400608 4|F8"an 25446 SCREW, PAN (S/P WASHER) M4X5
1-2-1-14 025040236 2|t K 2F194 WASHER, PLAINM 4

1-2-1-15 117936001 8|TLty9.4 RUBBER CAP, 9.4

1-2-1-18 $38180000 1|2%454172169-1 CONNECTOR :172165-1

1-2-117 S38060000 1|38955vy7718X19 CONNECTOR CAP, 18X19
1-2-1-18 $46694000 2|3-F 7Y IKRE1A CORD BUSH :KRB1A

1-2-2 S38178101 2| 7URSWEL HA FOOT SWITCH SUPPORT PLATE, A
1-2-3 838179101 2| 7rswis f4c FOOT SWITCH SUPPORT PLATE, C
1-2-4 018082536 4|7+ Rh8X25 BOLT, SOCKET M&X25

1-2-5 028080248 AN HH h2-8 WASHER, SPRING 2-8

1-2-6 025080236 4|79 5 AF198 WASHER, PLAINM 8

1-2-7 018501038 4|7FF LE5X10 BOLT, SOCKET M5X10

1-2-8 028050246 4|3 HR 325 WASHER, SPRING 25

1-2-9 025050236 4|34 HF195 WASHER, PLAINM 5

1-2-10 018401236 4| PHE pp4X12 BOLT, SOCKET M4X12

1-2-11 028040246 4|30 524 WASHER, SPRING 24

1-2-12 025040236 4|3 h FF194 WASHER, PLAINM 4
118-B34-851
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V3. fSHREE4e (T 7 —ICH) / Foot switch pedal mechanism (For Fneumatic type)

< KE-434C E&E [ For Inner ¢lamping device of KE-434C >
< KE-434C =7 —=A [ For Pneumatic type of KE-434C >
< KE-435C W / For KE-435C >

1-3-1-7
1-3-1-14 1-3-1-10 1

|
|
|
|
|
I
I
]
1
]
I
i
l
1
1
I
I

118-B34-651




V3 . BERE#R (T7—=LR) / Foot switch pedal mechanism (For pneumatic type)

REF.NO CODE |QTY B Aof NAME OF PARTS RM
<KE-434Ccx7—=H> < For penumatic type of KE-434C>
<KF-434C E¥cH > <_For Inner clamping device of KE-434C >
<KE-435CH > < For KE-435C >
1-3 $51846101 1| 2L 7R 38w YR 2.PEDAL FOOT SWITCH 3ET, 3
1-3-1 551847101 1| 26579 b3SWHE 2-PEDAL FOOT SWITCH ASSY, 3
1-3-1-1 549568100 2|IINE A 52 FOOT PEDAL BASE ASSY
1-3-1-2 $49872001 1]24 wSWe' 2-STEP SWITCH PIN
1-3-1-3 $38168001 1Pwadn's SPRING, COMPRESSION 10X%30
1-3-1-4 S38168201 2179hSW 148 FOOT SWITCH SUPRORT PLATE, B
1-3-1-5 004400603 4|+#7334%4X6 SCREW, FLAT M4X6
1-3-1-6 $38170001 2|7 RN F FOOT PEDAL SPRING
1+3-1-7 S54650000 121579 h3SWn—$ Y3 2-PEDAL F-SWITCH HARMESS ASSY
1-3-1-7-1 554691000 1|2L7YM3SWn—$2 2-PEDAL FOOT SWITCH HARNESS
1-3-1-7-1-1 $54644000 §|Hazhsvia TERMINAL, FEMAIL
1-3-1-7-1-2 554645000 B|E 1N - INSULATION COVER
1-3-1-7-2 S36260000 3| AMUFVXE W b MICRO SWITCH, VX :PIN BUTTON
1-3-1-8 062301205 2|5~z SCREW, PAN M3X12
1-3-1-8 228475000 8| an'yk1.8%80 TYING BAND 1.9X80
1-3-1-10 551451000 2{79A8 R FOOT PEDAL
1-3-1-11 S49673000 A L 90 PEDAL PROTECTION PLATE
1-2-1-12 S49674001 2|2ty In 1EW|TGH PRESSER SPRING
1-3-1-13 S38177001 27T N FOOT PEDAL SHAFT
1-3-1-14 048050346 4|+7ES RETAINING RING, E5
1-3-1-15 052400606 4|FAan2E54X6 SCREW, PAN (S/P WASHER) M4XB
1-3-1-16 025040236 2|54 h 2 F194 WASHER, PLAINM 4
1-3-1-17 117936001 8lTLty9.4 RUBBER CAP, 9.4
1-3-1-18 $38180000 13494172169~ CONNECTOR :172169-1
1-3-1-19 S$38060000 1|3%995497°18X19 CONNECTOR CAP, 18X19
1-3-1-20 S46694000 2|3+ 7 IKRE1A CORD BUSH :KR81A
1-3-1-21 062302506 24~ 33%25 SCREW, PAN M3X25
1-3-2 $38178101 2{79hSWrs {aA FOOT SWITCH SUPPORT PLATE, A
1-3-3 $38179101 2| 79bSWi 150 FOOT SWITCH SUPPORT PLATE, C
1-3-4 018082536 417+ L hBX25 BOLT, SOCKET MBX25
1-3-5 028080248 4 Wi n R2-8 WASHER, SPRING 28
1-3-6 025080236 4|e5%"h #F198 WASHER, PLAINM 8
1-3-7 018501036 4|FHE I5X10 BOLT, SOCKET M5X10
1-3-8 028050246 4 WA N R2-5 WASHER, SPRING 2.5
1-3-9 025050236 4|e7H 0 2 F195 WASHER, PLAINM 5
1-2-10 018401236 4|FH& br4x12 BOLT, SOCKET M4x12
1-3-11 028040248 4|WN2Fh R4 WASHER, SPRING 24
1-3-12 025040236 4|e74 8 #7294 WASHER, PLAIN M 4

i e 7 - " OPTION PARTS ~
1-4 291662003 1]85.A"50 24950 STANDING OPE. PEDAL, 2 SPEED
1-5 S28017000 1|77h8WALh - FOOT CONVERTION HARMESS
118-B34-851
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V4 . BSiRBAGE (7 <3 »rBR&) / Foot switch pedal mechanism (Option parts)

< Hismea / For supply parts >

T

118-B34-651
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V4 | B5RBA{E (A3 88 R) | Foot switch pedal mechanism (Option parts)

REF .NC CODE |QTY [ NAME OF PARTS RM
"HIan R “ OPTION PARTS ~
2 546131001 1128 477 SWEYMOP 2-STEF FOOT SWITCH SET, OP
2-1 S46132001 1|24 7vkSWhz0P 2-STEF FOOT SWITCH ASSY, OP
2-1-1 S46133001 1|SWHHIH S SWITCH BRACKET
12-1-2 S46134001 1|27ksWln™— FOOT SWITCH LEVER
2-1-3 148004001 1|5 22577.94 SHOULDER SCREW, 5M7.94
2.1-4 025080236 1|E7% 1"+ F258 WASHER, PLAIN M 8
2-1-5 101268002 1|+947.94 NUT, SM7.94
2-1-6 S46135001 1[7%hSWn’% FOOT SWITCH SPRING
2-1-7 546136000 1|77FSWn-3A420P FOOT SWITCH HARNESS ASSY, OP
2-1-8 UD2350001 4|+FA 1 AA3X20DA SCREW, PAN (SIP WASHER) M3X20
2-1-9 025030236 2|74 27203 WASHER, PLAIN M 3
2-1-10 021300206 2|2vafyka NUT, 2 M3
2-1-11 052400806 2|FA"an RhE34X8 SCREW, PAN (SIP WASHER) M4X8
2-1-12 S00480000 1|z-MEnyEs CORD HOLDER, 5N
2-2 100666002 2|TNETHY5.5%20 WOOD SCREW, ROUND M5.5%20
2-3 200190001 3|ATYTA STAPLE
2.4 S016803008 1|F9TFr 734952 TREADLE ASSY
2-4-1 S01199003 1|AHITH 7344 TREADLE PEDAL
2-4-2 133188001 FHITH 7344859 TREADLE SHAFT
2-4-3 119707003 2|75 09 TREADLE SHAFT BRACKET
2-4-4 119708001 2| 7EA5 9 h - TREADLE BUSHING COLLAR
2-4-5 017082208 2% nraxe2 BOLT, M8X22
2-4-5 1186094001 2|4hirHyr8 NUT, SQUARE M8
2-4-7 028080240 2|WHTh 28 WASHER, SPRING 2-8
2-4-8 025080236 2|e3H " AF198 WASHER, PLAIN M 8
2-5 142656001 1|59 CHAIN ASSY
<{#@E AR > < For Supply parts >
3 S45443000 1{3%71170364-1 CONTACT :170364-1
118-B34-651




W1 . fIRE=ERRR (7 3 >-dlam) / Attachment set (Option parts)

20.4 20-13

118-B34-940
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W1 . HEEEBR®& (77238 &) / Attachment set (Option parts)

REF.NO CODE |Q'TY LA NAME OF FARTS RM

AT ~ OPTION PARTS ”

20 49615009 NF A I =05 SOL. TYPE THREAD WIPER ASSY

20-1 S41656001 4G L TRWIPER CONNECTING ROD ASSY

20-2 544800001 1|74n =979z THREAD WIPER ARM ASSY

20-3 153112001 1| ¥ 453,57 SHOULDER SCREW, SM4.57

20-4 021670202 1|+yh221357 NUT, 2 $M357

20-5 S$49616009 1N HANE SOLENOID BOX ASSY

20-5-1 549619001 14T YLI4F )R THREAD WIPER SOLENOID ASSY

20-5-1-1 541204050 1755 %' PLUNGER RUBBER

20-5-2 062300612 4|+~"33x6 SCREW, PAN M6

20-5-3 S$41205001 1E39H % {WASHER, PLAIN

20-5-4 541206001 1|4bn3{n'4 THREAD WIPER SPRING

20-5-5 £25456001 2|75 vy PLUNGER PIN

20-5-6 542017109 1|WoL MM r4S W-SOLENQID SETTING PLATE

20-5-7 S40482000 1|EMOYYSWn—3 255 EM-LOCK SWITCH & HARNESS ASSY

20-5-7-1 $32335100 1|SW-AVS311N SWITCH :AVS31IN

20-5-7-2 549466000 1|EMSWA—32 EM-SWITCH HARNESS

20-5-8 S37057001 1|EMAAYFAA"-#3 EM-SWITCH SPACER, 3

20-5-0 S42018109 1[WYL A B — WIPER SOLENQID COVER

20-5-10 008400604 2| +r7AI4KE SCREW, TRUSS M4Xs

20-5-11 537806109 1|ub 24 hn'—E74 SOLENOID COVER LID, E

20-5-12 008400604 2|+5A34X%6 SCREW, TRUSS M4X6

20-5-13 115007001 145> WASHER, PLAIN 13

20-6 541207000 S = SPACER RUBBER

20-7 $25456001 173 ¥EY |PLUNGER PIN

20-8 018400632 2| FHK LH4aXE BOLT, SOCKET M4X6

20-9 100645003 21902 WASHER

20-10 S41657001 1|{Fanioy DwW TENSION RELEASE ROD, DW

20-11 061350616 1{#5335%6 SCREW, FLAT M3.5X6

20-12 062680812 2 A" 1437-40X8 SCREW, PAN SM4.37-40X8

20-13 156208001 1{24n°-A THREAD WIPER, A

20-14 549947000 1|34#49VHR-5N CONNECTOR:VHR-5N

20-15 060670612 3| {uh 357-40X6 SCREW, BIND SM3.57-40X6

20-18 149287000 3| HmA3u7 CORD HOLDER, TN

20-17 104449001 1|3At215.5 RUBBER CAP, 15.5

118-B34-040
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VW . FTIRFEMFEPR (AE-4340 AR /73 S8kan ) S ATachiment setl {Ke-434L UpLon parts)

600-1-12
B800.3 6B00-1-13

R

- 600-1-11

600-1-4

B3

118-B34-840




W2 . fTEERERIR (KE-434CRF T3V 8im) 1 Attachment set (Option parts for KE=434C)

REF.NO CODE |Q'TY [ NAME OF PARTS RM
"I REEER " Inner clamping devica ™
S54771001 1|nuTaoFeyk INNER CLAMP DEVIGE SET
S42007001 1|FHT95995434E WORK CLAMP CRANK ASSY, 434E
S126834009 1|FHTHF0RNT A WORK CLAMP CRANK HOLDER, A
S42008001 1|AHTI500%A5 B WORK CLAMP CRANK HOLDER, B
S42019001 1| T i) = 4 REVERSE CYLINDER BASE
018301236 2|17HK AbaX12 BOLT, SOCKET M3X12
018300836 2|7 Mhaxs |BOLT, SOCKET M3X8
S05665001 1|34 I9550LA WORK CLAMP CRANK, LA
154235001 1| neFos REVERSE GEAR
154236001 1| nFaF99 REVERSE RACK
145087001 1|PUFud 04 WASHER
145831101 1(|Paevslbizy a8 SET SCREW, SM3.18
154237001 1|45 WORK CLAMP PLATE HOLDER, L
025350132 1{ESH 1 %330 WASHER, PLAIN 8 35
100242003 1}4%473.57 SCREW, SM3.57-405
$42020001 1| meFums REVERSE ROD
S126839001 1| nuFuinuy’ REVERSE CYLINDER
12642009 2|7+ LF3X35 BOLT, SOCKET M3X35
600-1-17 S42021001 1noFrir 9% s REVERSE SHAFT JOINT
600-1-18 018300836 1|7+ L3483 BOLT, SOCKET M3Xa
600-1-19 018300838 1|PHE E3%8 BOLT, SOCKET Max8
600-1-20 017501216 1|# Ar5X12 BOLT, M5X12
600-1-21 021500216 1|2%a2F9hs NUT, 2 M5
600-1-22 £18415101 2|n-71=4Q4M5 HALF UNION :Q4M5
600-2 S42009101 I YIPLTES QUTER WORK CLAMP
600-3 154256101 1|87 59A WORK CLAMP PLATE BLANK, A
600-4 117291002 2|45%4'3.18 SCREW, FLAT SM3.18
600-5 154252001 1|45 M40 POSITIONING PLATE, L
600-6 154253001 1|47% A4R POSITIONING PLATE, R
800-7 082670512 4|3~"2357-40%5 SCREW, PAN SM3.57-40)5
600-8 025350332 4|eFH R E 125 WASHER, PLAINL 3.5
600-9 028350242 4|24 h 3235 WASHER, SPRING 2-3.5
600-10 543459001 1|39457°55434R1 FEED PLATE BLANK, 434R1
600-11 S44745109 HnerFun L7303 INNER VALVE ASSY, 3
800-11-1 S$31570400 1A RT MY YhrS 4-5H VALVE SETTING PLATE, 4-5H
600-11-2 S44748001 1jTPe=hiLb'3 AR MANIFOLD, 3
600-11-3 062302505 2|~ 33X25 SCREW, PAN M3X25
600-11-4 028030242 2| Wi h32-3 WASHER, SPRING 2-3
00-11-5 025030232 2|e74 1 #5193 WASHER, PLAIN M 3
00-11-6 S43683001 1NFo LT SOLENOID VALVE
00-11-7 S43696100 1 W7 n=3aX10z VALVE HARNESS ASSY, X1
600-11-7-1 S44746100 1[N I %A VALVE HARNESS
600-11-7-2 $44750100 19N LT =324V VALVE HARNESS, 24V
600-11-8 S18415101 2|-71=FQ4M5 HALF UNION :Q4M5
600-11-9 S45252000 1|bF 2493 REGULATOR ASSY
600-11-9-1 S45253000 1|LF 114 REGULATOR
600-11-9-2 $45254000 2|94 F3109-4-10 JOINT, 3109-4-10
600-11-10 062404005 2|F~"34X40 SCREW, PAN M4X40
6800-12 S28741000 1|17-¥1-7" AIR TUBE, 4 1.=300
600-13 $53118001 1|H{RwFa-7" AIR TUBE, Rv-3A L=1600
600-14 $53118002 1| F{RwF2-7" AIR TUBE, Rv-3B L=1600
|soo-15 228475000 Apran sk 1.9X80 TYING BAND 1.9%80
118-B34-940
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W3 . fTESEE MR (KE-435C HA J =73 ~aban) / Attachment set (KE-4350 Uption parts)

600-1-12——,
600-3 ©600-1-13 —a@
-~ 800-1-11

600-1-4

600-15 ' 600-11

600-11-1

—— e e e — — e e e —— — —— — — — e e e s e, i, o e

118-B34-940
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W3 . (fEBEEMR (KE-435CRA T av &) / Attachment set (Option parts for KE=435C)

REF.NO CODE =T NAME OF PARTS
"hHIEGXEE " " Inner clamping device ”

SAO702001 1 [T Feyh INNER CLAMP DEVICE SET
542007001 1A% T45003434E WORK CLAMP CRANK ASSY, 434E
512834009 1| Th3eAFAT A WORK CLAMP CRANK HOLDER, A
42008001 1|A% 7546058 WORK CLAMP CRANK HOLDER, B
542019001 1T A =41 REVERSE CYLINDER BASE
018301238 2{7+H§ LA3X12 BOLT, SOCKET M3X12
018300836 2|7+F L raxs BOLT, SOCKET M3X8
S05685001 1|AYT9549LA WORK CLAMP CRANK, LA
154235001 1|neTid sy REVERSE GEAR
154236001 1|neTiayh REVERSE RACK
145087001 1AoTed ¥ 5% WASHER
149831101 1| 782Uk 318 SET SCREW, SM3.18
154237001 1|4 T49504°L WORK CLAMP PLATE HOLDER, L
025350132 0 EVED |WASHER, PLAIN S 35
100242003 1|04%4°3.57 SCREW, SM3.57-40X5
542020001 1|nesunyl REVERSE ROD
$12639001 1| nuFainy REVERSE CYLINDER
S$12642009 2|7H& Lhaxas BOLT, SOCKET M3X35
542021001 UNAT AT T REVERSE SHAFT JOINT
018300836 1|7F& vhaxs BOLT, SOCKET M3X8
018300836 1|7+& Lb3x8 BOLT, SOCKET M3X8
017501216 1|# b5X12 BOLT, M5X12
021500216 12527945 NUT, 2 M5
518415101 2|n-7212%9Q04M5 HALF UNION :Q4M5
S42009101 1| HTFtEs OUTER WORK CLAMP
154256101 1|FFT497°509A WORK CLAMP PLATE BLANK, A
117261002 ribyE VERE] SCREW, FLAT 5M3.18
154252001 4FE ML POSITIONING PLATE, L
154253001 1|47 M4R POSITIONING PLATE, R
062670512 4|~ 1357-40X5 SCREW, PAN SM3 57-40%5
025350332 4|3 N Y135 WASHER, PLAINL 3.5
028350242 4|WAYH2-3.5 WASHER, SFRING 235
S43459001 1|#9 497" 3-0434R1 FEED PLATE BLANK, 434R1
SAD048001 noTon AT 402 REVERSE VALVE ASSY, 4
$31570409 1 7" M) £ 44-5H VALVE SETTING PLATE, 4-5H
S44749001 1|T7e=hiLk 4 AR MANIFOLD, 4
062302505 2|Fa"33x25 SCREW, PAN M3X25
028030242 2|WAY N F2-3 WASHER, SPRING 2-3
025030232 2|3 3F203 WASHER, PLAIN M 3
S43683001 1|Fw A7 SOLENOID VALVE
543696100 1A' LT n=3AX155 VALVE HARNESS ASSY, X1
S44748100 AN LT N2 VALVE HARNESS
S44750100 1AW LT n=3224V VALVE HARNESS, 24V
$18415101 2ln-72=404M5 HALF UNION :Q4M5
$45252000 1L+ 2L-993 REGULATOR ASSY
$45253000 1% 2L-4 REGULATOR
§45254000 2|74 73109-4-10 JOINT, 3108-4-10
062404005 2|1A"34X40 SCREW, PAN M4X40
$28741000 1|I7-F2-7 AIR TUBE, 4.=300
$53118001 1| H{ass1-7 AIR TUBE, RV-3A L=1600
$53118002 1|H{AsF1-7° AIR TUBE, RV-3B L=1600
228475000 3| oyhn' b 1.9X80 TYING BAND 1.9X80

118-B34-540




Z . 1% B8R / Accessories

" 47z 88/ OPTION PARTS *

< EHA [ For Medium-weight
materials >

64—m 15
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Z . {TB MR / Accessories

REF.NO CODE [Q'TY el NAME OF PARTS RM

4 $38039209 MELE MWLE OIL PAN ASSY

4-1 538040209 1[A s OIL PAN

4-2 154467001 123997 DUST QILER

4-3 037301215 2|via'eyeaxiz TAPPING SCREW, PAN V M3X12
4-4 $18083100 1|20 84X4 WICK, 4X4 L=1100

5 109714000 5|9% NAIL
ls 114486002 1|&F 34544 OILER

g 143882001 2|7 HEAD HINGE

10 014760622 2|7FhA%L5.95 SET SCREW, SOCKET 8M5.95
11 $49803000 | 2|M7EA0ET4 RUBBER CUSHION

12 109714000 4|9% NAIL

14 122991001 1|77 964 74m ACCESS0RY BAG

16 * 3|#EY BOBBEIN

17 - 1|AY4a1y49: MEEDLE 4 PIECE ASSY

18 510208001 1|4 ndit <t=0.4> [MOVABLE KNIFE SPACER <t=04>
18 S$10208002 1|4F ondy <t=0.5> |MOVABLE KNIFE SPACER <t=05>
18 510208003 14 bt <t=0.6 > |MOVABLE KNIFE SPACER <t=06>
i9 538045109 13593 HEAD REST ASSY

20 S49804000 2|7 a4 RUBBER CUSHION

21 109714000 2|o% MAIL

22 114483002 1| YFA45-95 OILER ASSY

23 S556863001 1|FINa095z OlL TANK ASSY

25 149173001 1|605% HA'T993 SCREW-DRIVER, HEXAGONAL 3
26 142443001 1|37 7791.9X52 SCREW-DRIVER, 1.9X52

27 118837001 1|34 7743.4X70 SCREW-DRIVER, 3.4X70

28 101572101 1]34'2755.5X190 SCREW-DRIVER, 5.5%190

28 107779001 1|ANT6X7 IWRENCH, 6X7

30 100887001 1|An"$8X8 WRENCH, 8x9

31 107780001 1|An'F10X12 WRENCH, 10X12

33 142721001 16098 AN T3 HEXAGONAL WRENCH, 3

34 118064001 1|65 A0 T4 HEXAGONAL WRENCH, 4

35 S$02763402 1|4H374 19:2DR COTTON STAND ASSY, 2DR
35-1 551283001 2|95 SPOOL STAND BASE

35-2 150182000 2|A7-A2Yh SPOOL MAT

35-3 $51282001 2|A7-Ayeay SPOOL CUSHION

35-4 S02777001 1|47 D3S £YIB PIPE (D) SCREW SET, B

35-4-1 150206002 1|54 316 WASHER, PLAIN 16

35-4-2 S38648001 1{6hityius/e NUT, U5/8-28

35-4-3 150174000 1374%97 COLUMN CAP

35-4-4 S01005000 2477 A RUBBER WASHER

35-4.5 202747101 14 & SPRING

35-5 S40640001 1 AFAN AT 597 0% COLUMM PIRE W/CAP

35-5-1 150174000 137857 COLUMN CAP

35-6 156112003 1|a7hn'{7D COLUMN PIFE, D

35-7 150173003 A EVENY COLUMN JOINT

35-8 S21798001 2|A7 A3 SPOOL & SCREW SET

35-8-1 150179002 2|27 N8 SPOOL SHAFT, B

35-8-2 028050246 2|WFHh32-5 WASHER, SPRING 25

35-8-3 021500106 2[1%2 95 NUT, 1 M5

35-9 S02778002 1| A7 -NEA s -2 SPOOL HOLDER, 2

35-10 S02786002 1| ALY Nk -932 THREAD HANGER ASSY, 2
35-10-1 SO2787002 1| ALY nuf -2 THREAD HANGER, 2

35-10-2 150183000 2|4 hrnuty =54 THREAD HAMGER BASE
35-10-3 142990001 2| AR 7 THREAD BUSH

35-11 S40641001 1 AT =1 953 TUbA SPOOL SHAFT & SCREW SET, A
35-11-1 021500106 415249k5 NUT, 1 M5

35-11-2 082501406 1|FA"35K14 SCREW, PAN M5X14
118-B34-910
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Z . {112 &Ba% / Accessories

" # iz 188 [ OPTION PARTS *

15

< sEHA S For Medium-weight

118-834-910
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Z. TE MM / Accessories

REF.NO CODE [Q'TY] L AL NAME OF PARTS RM

35-11-3 S50031001 1|+A"amsxa2 SCREW, PAN M5X32

35-11-4 082501406 2|F~"35%14 SCREW, PAN M5X 14

35-11-5 026050136 2|51 %ah" 45 WASHER, FLAINS &

42 200190001 5|AF97'R STAPLE

51 144226001 1|br7 i~ HEAD COVER
<AxtA—LBoxdft > < Setting the control box>

52 $33006001 4| e-9an 1 MOTOR SPACER

55 133740006 4| hi3E nHeXT0 |BOLT, SQUARE MEXTO

56 021060106 sl1vatyre NUT, 1 M6

57 025060336 4|e5H T RS 16 WASHER, PLAINL 6
<BHswlftR> < Setting the power switch>>

58 032461606 27445516 WOOD SCREW, ROUND M4.5X16

59 $38044001 1 FPERp HINGE PRESSER

61 031412508 4ITLEIRY 4.1X25 WOOD SCREW, ROUND M4.1X25

2 200190001 3[AFYTN STAFLE

< o %A > < For Medium-weight materials >

64 $41222101 1|nEH4F 7B MEEDLE BAR THREAD GUIDE, 8

a7 S49802201 1740 -F 2YhC EYE GUARD SET, C

87-1 S44403101 I r N H EYE GUARD ASSY

67-1-1 S44483001 1Fn s HINGE ASSY

67-1-2 S44485001 1|PAh-F EYE GUARD

67-1-3 061660808 2|453318-40X8 SCREW, FLAT SM3.13-40X8

67-1-4 021660102 2|t9m¥23.18 NUT, 1 SM3.18

87-1-5 026030232 2(E38 N R34 3 WASHER, PLAINM 3

67-1-8 544486101 1P Has-A EYE GUARD HOLDER, A

67-1-7 062670512 2|~"2357-40X5 SCREW, PAN SM3.57-40X%5

B7-2 062671016 2[$A"1357-40X10 SCREW, PAM SM3.57-40%10

70 555633001 AYFEH4% SWITCHING PLATE

71 032422003 2{+TAEIRS 4.1X20 WOOD SCREW, ROUND W4.1%20
<ERR> < For Japan only >

75 555311001 1|~ LB -IMGE

75-1 §51087000 1|~ b —m

75-2 538350001 1/ 72945487
<WRH> < For Export>

75 $55311002 1|~ R —IMSE BELT COVER ASSY, IM

75-1 551087000 1|~ Rban-iv BELT COVER, IM

75-2 538340001 11w Faad3a7 LI |LABEL, OPERATION ENG.

768 062401006 2|F4"34X10 SCREW, PAN M4X10

101 S08030000 1|Gk2-1"5AFB FUSE, 5A :FB

102 153242000 1|E2-2'6A FUSE, 6A

103 $48580000 1|GFUSETAFB FUSE, 74 :FB

920 018405032 2|7HK bH4X50 BOLT, SOCKET M4X50

921 021400102 2{+vh924 NUT, 1 M4
i i N " OPTION PARTS ”

15 S068708001 1| avt4h SILICONE OIL.

118-B34-910

* [ EROBHEEETICEABYET,

* The details of included accessories are subject to change.,

a0



Sp1 . {LHERIBRAE—E 2 / Different parts list

KE-434C, KE-435CICRTRBASAEEh TV ETOTHRENARICIER <EZH,
The following are standard gauge parts according to each specification.

O ORI, BAS-S31F 7O S ARBFE L AEHETT,
@In the following table, parts markad ¥r are common with the BAS-311F.

KE-434C
. KE-435C
i 434C-1 434C-2 434C-option
Spec.
Loty Eih EFEH E%
i Medium-weight Heavy-weight Extra heavy-weight Heavy-weigit
Part name matertals materials matarials materials
{J-53)
bt hole plate ($2.2) (®2:6) (®2.6)
P S49080-001 < FM > S10212-101 < E= 510212101 <E =
|
(E-24)
e 24— Bobbin | 159610-301 <A> 152690-401 <B> 152690-401 <B=>
case assy N R S
559221001 <LC > 568221001 <LC=>
T R B VSIS —— R
R r—ARTER| 164339-101 <A 154340-101 <B=> 154340-101 <B >
ETensinn spring q) S S P SO
) Adtnt 154341-001 154341-001
ST T B
® — —
{E-243‘_| """""""""""""""""""""""""""""""""""""""""""""""""""""
| 2TRERAIE [ 159612-001 <A > 154342-001 <B= 154342-001 < B>
imnglmmn@ RS S
E-25
EEE?} 159613-051 1546683001 < B> | 159613-0561
Bobhin 0 . b e e s e
(10) $44633-001 < LAN > S44633-001 <LAN >
(E-22)
e SA18B1-001 <A> SA1882-001 <B> SA1882-001 <B >
Shuttle hook ‘f,'? ........ 5 5
assy, w/box 5A2173-001 <LF > SA1890-001 <LG > SA1880-001 <lG >
(E-21)
AifE Shuttle
race body @ 152682-101 = A= 152686-101 < B> 152686-101 <B>
(G-14)
FMTIER
Spring,tension E 104525-001 107606-001 506548-001 < C= | 107606-001
(G-10)
HOUIER
Thread take-up % 145512-001 144588001 < B = 144588-001 <B >
spring .

=)

118-B34-Sp



Sp2 . {tHERI&PA: —S5Z= / Different parts list

Threed guide, ;n-bar

@h ﬁB

841222101 < B>

152890-001 <A>

KE-434C
KE-435C
Hig 43401 434C-2 434C-option
Spec. R C) B e

2E Medium-weight Heavy-weight Extra heavy-waight Haavy-weigit
Part name materials materials materials materials
(G-25) e
st

502439-001 < B>

502438-001 <A>

(Z-17) i
ﬁ;‘;a’l:";gw SA1752-014 < #14 >
----------------------------------- SA1579-019 < #19> | SA16845-025 < #25 = | SA1579-019 < #10>
/ Inner clamping device
DPx17 <#l14 =
_______ SA16845-014
: w
;;E'Eﬁ} DPX5 <#14>
Needle 10741504 DPX17NY <#19> | DPX17 <#25> DPX17NY <#19>
EEA £37928-019 145646-025 S537928-018
{ Inner clamping device
DPx17 <#14 =
145646-014
KE-434C
KE-435C
. 4341 4340-2 434C-option
SPC | sy smEMm | T oEGM 7525 KR 7525 B
ﬁ Blank for Madium Blank for Heawy Blank for Inner Blank for Heavy
art name -weight materials -weight materials clamping device -weight materials
Ca-200-1, 200-2
{n 2TS U } 434-1L 434-21L 434F SFZ2L
Wark clamp blank S542031-001 542033-001 S46545-001
--------------- 154256101 < A> oo o
434-1R 434-2R 434E SF-2R
® $42030-001 542082-001 $46544-001
(C6-100
BURT T L
Feed plate blank 4341 434-2 434-R1 434E SF-2
S42034-001 542035-001 543459-001 S544942-001
118-B34-5p

82



Gal . &'— JEBR—%# / Gauge parts List

<LT—JEkE >

FFvaros—vBRICERRDbDABUET. WALKVEIE. [TOEGDEHICEVEY.
A LRV

< Gauge paris >

The following are provided as optional gauge parts.

Each work clamp pair are used in combination with the feed plate diractly below tham.

* Work clamps and feed plate

<100 X &0 > < A8 X 10 X R30 = <34 X 5 X R28 = = Bartack 16 X 2" >
R 153493-001 S23377-001 (518) 527836-001 (895} 156085-001 (M)
L 153498-001 £23378-001 (519) £27837-001 (BO5) 156086-001 (M}
ECB'E1D'1 2 = [[l=
210-2) gls PR |
B L Tw =
A T -
‘Wark clamp 103 =1 ar 18
(C6-110) 153503-001 523379-001 (518} 523838-001 (895} 156087-001 (M}
34
RUE | ‘ IO P in ] Se| k&
Feed plate -):'l‘# o - A HI o5 | "5 'V'p# os a7 -Dflf oe
< Bartack "20 X 3" > < Bar tack "0 X 2" > =D % wFRIA/ For One-touch work clamp =
R 156082-001 (L} 156088-001 (5) S44940-001 (434E SF}
L 156083-001 (L) 156089-001 (S) $44941-001 (434E SF)
(C6-210-1, (C6-210-7-1,
210-2) 210-7-2) [elll=1
| e | a
Work clamp
23 12
124
(6-110) 156084-001 (L) 156090-001 (S} $43990-001 (A) | $43991-001 (B) | S43992-001 (C)
(CB-302)
Art=05
#EUR 23 12
Feed plate 15 E:ZIZE \ E::iv B:t=1.0
0 e C:t=20
o —
{C6-905) 4'— 41 434E MK2 [ Gauge assy, 434E MK2
554984001
e R%eR S52100-001 #UEHH L S40055-001
/ Home position standard plate ~ / Screw, w/socket SM4.37
118-B34-Ga




Ga2 . &' — JEIR—E& / Gauge parts List

(J-53) §t7viR / Needie hole plate
A | s10211-001 [A-F| s51448-001 [BZ| S41013-001 | D | 829997-001 | £ | S10212-101 |ED| $30925-001
: . C=2
. e 4 %
$2.6
&322 ¢2.6 ' 3.4
T | B | | i
| ( EfmeEs $2.6
{ For Heavy
-weight materials )
F | s10213-001 |FD| s30926-001 |FM| S49980-001 |FZ| $59620-001 | H [ S30450001 | L | $25127-001
= = o
2.6 4.7
2.2 2.0 h___,'_!_f 2.2 ]
e E __'iU — : $3.3
— 13 3 | (emmmEme -EE _ 4.8 _l*-l-..i_l"'__._ IE.B
{ For Medium '
-weight materials )
M | 534348-001 |3v#US40217-001
$8.5 o6
L3 d3
; ]
T |28 i |28
118-B34-Ga




‘Wa. & > ~JL/ Waming labels

248>~/ Waming labels &4 / Name of parts Size(mm) Code

A BIES AL - 40X 64 | S$38353-101

Label, elec. shock 4 lang. | 45X 118 | S38352-101

WEEES - 40X 64 | S38350-001
Label, operation Eng. 40 X64 S38349-001
PE v—#

PE | PE 7.5X12.5 | S37059-001
F=AT—2 b 12 S37060-001
Label, grounding )

118-B34-Wa



#5| /INDEX

4780822

028030242

052400606

CODE_| REF.NO |page]| CODE | REF.NO CODE | REF.NOQ
004400603 JV1-1-1-1-5 (18300836 0250402238 |V2-1-2-1-14
W2-1-2-1-3 Wa-1-2-12
V3-1-3-1-5 W3-1-3-1-16
008400804 JK-513 018301236 W3-1-3-12
K-515 025050236 |WV1-1-1-8
K-515 W2-1-2-8
Q=122 018400622 W3-1-3-9
W1-20-5-10 025060232 [A-406
Wi -20-5-12 015400532 C2-48
o1167ra3z C3-48
014680422 Cc5-48
8401236 025060236 |a2-5 0324651606
014680622 W1-1-1-10 757 03730215
W2-1-2-10 025080132 JA-3E 047401442
014880632 V34-3-10 025080232 |B2-39
014710522 018402522 |5-3-2 025080236 |v1-1-1-6 048030342
018405032 |2-620 V2-1-26
M 4780822 018500822 |C2-00-2-14 Wi-1-3-8
C3-90-5-13 W24
8301022 |C4-50 Vid-2-4-8
CS-50 (25350132 |C5-92-12-12
118501036 |D1-301
V1=1-1-7
Wa-1-2-7
W3-1-3-7
018501232 |E-20 025350332 0480050042
018501422 |01-26
0080102 |B2-43
021060106 |Qz-6 048050345
02 3002068 025680132
02400102 025660237 048060342
021400106
048070342
021400208
014760632 021500108 025790132 45]| 048100142
(25770232 2681 | 048110142
014770822 42
026030232 o0]| ose1s0142
021500216 028040236 68| 048180142
028050136 a0] | 048200142
g2
02186002 62 V2-1-2-1-13
M7T0a2206 V3-1-3-1-15
07E01218 0216704102 062400806 fV4-2-1-11
060400616 §5-37
021670202 028040246 pets01oie |o=22
017680512 W1=1=1-11 5156
V2-1-2-11 0E0ETOS12 |F-16
71442 Q21680202 W3-1-3-11 060670612 JA-TO6
018081022 021750102 Vi-1-1-8 G-21
018061436 025030232 Vi-1-2-8 -4
018062522 V3-1-3-B GG
018082536 T4 7-35-8-2 5-35
Ki: Q27 3-38
78 (28080240 |V4-2-4-F 5-21
18083022 ]| 025030236 (28080242 JB2-38 1-20-15
(M B300836 201 | 020040232 (ze0e0z46 1v1-1-1-5 060671212 JA-18-1
C5-82-12-18 20 VZ1-25 060680712 JA-408
C5-82-12-19 20 C5-82-10 V3-1-3-5 C1-32
V¥2-600-1-5 B4]| 025040236 |Q2-51 028350242 |C5-605 01-24
WW2-600-1-18 64 W1-1-1-1-15 L-5-6 060681212 |D1-20
W2-600-1-19 | 84 V1-1-1-12 JL-56 | e

96



#&3l/IN

DEX

CODE

os0sa12

0B1350616
(51680806

052020806
08z300812

082300808

052400616

0&2401006
082401216

082404005 F;J—EDG-W

DE2501406
062660412
0g2880M2
082660712

052670412
062670512

Q52670812

QE2671042

DE2571018
DB2880512

062880612

062880712
062680812

REF.NO
15
L-725
K-517
1-20-11
£71-3

V1-1-1-1-8
¥3-1-3-1-21
S-40-6

-2

Z-76
S-40-T

2-&11-11-11
W3-600-11-1
7-35.11.2
735114
E-14-1-3
E-14-2-1-3
E-14-1-7
E-1421-7
&-31
C5-603
F-28

F-32

F-52

K-16

313
|wa-s00-7
W3-600-7
2.67-1-7
C1-56

B1-16-2-8
B1-16-1-8

k=509

CODE | REF.NO GODE | REF.NO
0g2680812 L2 100242003 |B1-20
C3-82-12-13
W2-600-1-13
(G2a81012 W-3-500-1-13
100250001 [B1-13
052681212 100280001 |C2-80-2-21
062681412 100281001
0g2710812 100380003
052710812 100402004
100645003
02711012
CEZTE1012
062rr02 100658001
070588850 100686002
100887001
01047850 101268002
Or 2630260 101572101
081003670 101706001
087310815 102630001
E731101s 103810002
091170002 104443001
093650008
093850032
0A4301005
0A44006805 104450101
0A4400805
0AS400806
104525001
1045571
104821001
OAS401006 105812003
106120002
106147002
0AS401208 1066828002
OAS401606 10701 7002
0AS403006 107038003
OASSN 205
100022004
100022005 1071438001
107321008
107415014
10745300
100032004 107605001
100050004 10777900
100136001 1077BOOM
108802001

100197002

CODE

EEMMM-
—

s LHE

B23Zawnd

=l
91

10

32

108238002
108714000

108763002
110161004

1101 BBOOA

11023301
025100

110367001
111140002
114284001
114483002
114486002
115007004
115186001
115188001
1166820001
116654001
116820001
118822001
11723002

117934001

117536001

118064001
118837001
118707003
119708001
120448001
120280001
121007001
122831001
123006001
123882001
133188001
133740008
130006001

140382009

140407002

140647101

140726000
141492001

141 560001
141786001
142443001
142628001

A-17-1-3
A-17-2-3
A-70D
W1-1-1-1-18
V2-1-2-115
V313147
7-34

Z-27
V4243
V244
H-1-13
H-1-14
-2

Z-14

EERLEEL 8833,

7



# 5| / INDEX

CODE | REF.NO CODE | REF.NO CODE | REF.NO [page]] CODE | REF.NO |pa
142628001 16| | 150174000 153368001 |C5-02-14 154467001 [Z-4-2 88
142656001 80 153370001 |c2-80-2-10 154512001 |C3-90-5-7 16
142721001 sal| 150178002 C3-80-5-9 154514001 [5-409 68
142000001 ss|| 150182000 c4-8114 154528001 [H-1-12 33
143501001 18|| 150183000 ©5-8245 154556000 aa|
20]| 150206002 153372001 |C2-80-2-8 154588000 38
143882001 sal| 150480001 C280-28 154663001 o1
144105000 36| 150481001 153377001 [C1-44-2 155055001 63
144110001 36| 1suss1o00 153378001 |C1-443 155167002 .
144226001 so|| 150592001 153380001 |C1-44-9 155556001 50
144458001 6 153383001 |C1-45 50
144588001 s1}| 151807001 153364001 |C1-46 155578000 B
ot 152240101 |B1-22-1 153391001 |C1-47-1 156076101 10
o1|| 152242001 [B1-24 153302001 |c1-47-2 156077001 12
144712001 152243001 |B1-29 153383001 [C1-4 156080000 12
145087001 152245101 |E4 153493001 |C5-210-1-2 156082001
152678201 |E-11 Gat-c8-210.9)
E-16 153498001 |C8-210-1-1 156083001 22
145318001 152682101 |Sp1-E-21 Gat-C5-210-1 a3
152683101 |E-14-1-4 153503001 JC8-110-1 156084001 2
145448001 E-14-2-1-4 Gat1-C8-110
152684101 |E-14-15 153587000 |C2-00-2-19 14]| 156085001 g
E-14-2-15 C3-80-5-18 16
145465001 |B1-161-5 152686101 [Sp1-E-21 163588001 |C2-80-217 14]| 156088001 22
B1-162-5 Sp1-E-21 C2-80-217 1 23|
145472001 |D2-716 Sp1-E-21 C3-805-16 16]] 158087001 2
145478101 |£2.60-2-16 152600401 |Sp1-E-24 153560001 |C2-80-2-17 14 g3
€3-80-5-15 Spi-E-24 C2-80-217 14]] 15088001 22
L2 Sp1-E-24 153508001 |J-20 38 3]
L2 152718001 |C200-2.7 153567001 |L5-2 as]| 1se0agoot 22
145518001 fsp1-G-10 C3-90-55 L52 4e| o3
14554700 |F-27 32{| 152756001 Ir.:1-1o 153024001 JC1-1-3 10]] 156090001 2
145646014 |Sp2-B-26 a2]| 152760051 {C1-8 F45 2 =
145646025 |Sp2-6-26 a2]| 1527esn00 |c2-e0-2-18 154235001 -12-7 20]| 158108001 12|
145002001 fK-8 42 C380-517 w2-600-17 | 84]| 156108001 12
148581002 |C2-80.2-20 14]] 152822101 K2 wa-s001-7 | es]| 156112003 88
€3-80:5-19 16]] 152827001 |K-13 154236001 (C5-92128 20}| 156206001 2
147777000 |B1-16-1-8 6] 152842059 |A-22 w26001-8 | 84 42
B1-16:2-0 s]| 152872001 a8 wa-s0018 | 86 42
148133001 |C1-444 12|] 182881001 154237001 |c5-82-4211 | 20 82
148198000 |D2-711 2&| 152883000 wz-500-1-11 | 84| 157088001 38
148187000 |D2-712 26]] 152884001 wa-800-1-11 | esf] 159111001 42
148738000 |F-4 32]| 152880001 154252001 |C5-601 20] | 1sesss000 | 2
F-40 32]| 152890001 W2-600-5 4] | 159874101 3
Fetl 32 W3-600-5 g6l | 1566103 81
148764001 L7128 4s| 162891101 154253001 |C5-602 20| 1see12001 | o1
148847001 |4-13 ss]| 152948001 W2-600-6 a4]| 152813051 |3 91
R1-23 &2]| 152956001 W3-600-6 86 91
Ri-23 62]| 152088001 154256101 |C6-200-3 2 a1
148804001 [vi-2-1-3 ml 152873001 1 W2-500-3 g4 | 159805001 34
149173001 J2-25 ss]] 153112001 42 W3-600-3 gel| 150828101 14
149287000 |W1-20-16 82 82 Sp2-Ce-20041| 62 18
149788001 |R1-10 ez]| 153242000 54| | 154338101 [Sp1-E-24-1 o1|| 1ses0s001 38
R1-10 62 ao] | 154340101 fSp1-E-24-1 91 48
140808000 [Q2-45 anl 153364000 14 Sp1-E-24-1 o1]| 181905001 | 28
€2-48 &0 18} Sp1-E-24-1 o1]| 183483001 10
R1-500-13 &2]] 153367001 14]| 154341001 fsp1-E242 | 91]| 200180001 B0
18} spi-E242 | o1 20
e6]| 153388001 14 spi-E242 | ot 20
20 14 sp-E242 | 91]] 21885000 56
153369001 14]| 154342001 |spr-E243 | o1 58
86 16 |Ep1-E-24-3 91 58
88 C4-91-13 18 spl-E243 | 91 58

o
[



5| /INDEX

CODE | REF.NO |pa CODE | REF.NC |pagej] CODE CODE | REF.NO |p
| 218855001 |Q2-275 502778002 |Z-35-9 510371001 |D2-723 £23880000 JR2-700-13
S5-25 S02788002 |2-35-10 S10372100 |D2-T24 S24T20000 |L-724
224514001 |Q2-2-1-4 551 | SO2TETO02 J2-35-1041 S10ETI0 o433 525127001 |Gaz-J-53
2224 £a] ] s03sTToM |D2.728 Co-82-3 525456001 [|K-E0T 42
2234 S8] | 503800001 |C4-91-19 S10878101 |C4-21-4 K-507 42
2-2-4-4 58 C5-82-20 C5-02-4 Wy1-20-5-5 a2
-2-T-4 58] S04297000 |R1-12 5104680001 |G-18 1207 az
228475000 |F-44 az R1-12 310478000 [F-10 S2T838001 |Ce-10-3-2 =z
40 R2&-12 511244001 JU)-52 Gal-Ce-210-2) 83
Q1-12 504805000 |L-722-2 511040000 jO1-1-18 82783700 JCB-210-31 ptd
R1-13 S05665001 |CEG2-12-6 512404000 |R1-500-5-2-1 cat-ce2104] 3]
R2-13 WV 2-500-1-6 F1-600-8-1 82783800 JCB110-3 2
522 fwW3-600-1-6 R2-700-8-1 Gal-Ce-110
S-yo2 O | S08548004 {Spi-G-14 512441001 §G-33 S28741000
Va-1-2-1-T 761 | sosToE0n |2-15 S12534009 |C5-82-12-1
V3-1-3-1-8 7o S07333001 W 2-600-1-1
mﬁ 8411 SO7458000 W3-600-1-1 828017000
15 851 | S08030000 512639001 |C5-82-1215 529012000
231071000 P17 38 W2-800-1-15 52999700
232384001 O -1-28-7 508178000 £30033001
291862003 512642008 |C5-82-12-16 JL-5-3
40288700 530280000 fT-1-1-7-5
508043000 530450001 |Gad-J-53
525564000 & 512668001 S30925001 |Gaz-J-63 24
i S12688000 5308926001 |Gaz-J-53
70 513385001 831006001 JL-18 a8
S52907000 G811 s0ez212001 513353001 531012000 |D2-T17 26
6ol | S02z2E000 S16230001 531013001 |D2-T18 26
68 sSirrn 531032001 §G-13 34
623033000 P S18083100 531551208 R1-500-1 62
625010000 G8] | s02318101 R2-T00-1 66
JO28570H S1841511 531570409 |R1-600-1 g2
W2-800-11-1
510058001 W 3-500-11-1
SMTE0000 |Q1-1-18
51009121 531952001 JL-21
JEOEE8001 ¥ 510103001 S32235001 |18
500460000 G8F | S10M05001 532335100 |5-400-2-1 70
a0 1 s111111 85031 m
S00554000 54| s1o1zom 5-503-1 o
S00705001 361 S1011330 [WW1-20-5-7-1 a2
501005000 881 S10123001 519652001 533006001 [Z-52 Qﬂl
501196003 01| S10125000 S19748001 533251001 |D2-790 26
S01603009 &01) s1oezz01 534348001 |Gal-J-53 94
S01298001 461 | 510174000 534883001 |M-11 ﬂ.'ll
S04 S10185101 M-11 S0
S0} ) s10202201 S34988000 |F-11 32
02268001 €} | 510208001 83535211 |Wa 85
50235401 S20184001 S$352680000 |V1-1-1-1-7-2 74
510208002 E2TFE0M V2-1-2-15-2 T8
V3-1-3-1-7-2 75
S0242211 510208003 S217880M 536882000 VM -1-1-1-18 T
52187500 SIS0 | 5-400-1
50243801 S1020611 52333700 5-5604
81021021 S233770M S-504
502439001 S10211001 2050
S1021241 S233redM 537050001 Qi-1-24
502445001 a
S02852001 823375001 SIT0E000 Jat1-1-25 54
502654001 a 55
S02747104 10213001 523835001 S3T147109 |K-708 4L
502763402 stoz201m 523880000 JR1-500-10 S37145100 JK-T10
S027770M 510233001 R1-800-13 537806109 JK-514 42

39



# 5| / INDEX

CODE | REF.NO CODE | REF.NO CODE | REF.NO |pa CODE
537806100 {K-514 538117000 |Q2-2-3 540621000 ja2-43 G0] | 542020004
W1-20-5-11 536118000 |Q2-2-2-2 Q246 60
537915009 |A-12 538120000 |Q22-5 540622000 |Q2-44
S3T2ei IBi—1B—1-T S3E123000 jQ2-31 2-47 S42021001
S3M28019 J5p2-B-26 538126000 |Q2-3-2-2 R1-500-12 62
Sp2-8-26 Q2-3-3-2 Ri-600-19
53783101 JC1-15 538133000 |Q2-2-1-2 R2-700-16 542030001
Ci-7-2 2-2-3-2 540623000 |o2-48 &0
537933001 JC1-16 538143000 Q111 540628000 |R1-500-3 6211 S42031001
C1-73 S3IB144100 |5-149-2 R1-800-3 &2
537924001 JC1-2 S-14-241 R2-700-3 G6]) 542032001
337840001 |C1-23 S-14-2-1 $40620000 [R1-500-9 62
537842100 JC1-27 IS-'H-Q-I R1-800-12 G4f] 542022001
S37944000 |1C1-28 538146000 |5-14-1-3 R2-700-12 65
53786800 M-8 S-14-2-2 ga) | 40635001 |Q2-40 S42034001
837978251 |ES [5-14-2-2 4| 540640001 |2-35-5
§3758301 JF6 S-14-2-2 0} | 540841001 1Z-35-11 542035001
537985000 |F-24-1 538147000 |S-14-1-4 68 | 541013001 jGaz-)-53
337986000 |F-25 5-14-2-3 G&] } 541080100 |A-T0O 542067001
537087001 |F-20 S-14-2-3 7ol| 41202151 |s-TO0 542063001
537988000 JF-30 51423 Tl 541204080 -20-5-11 54207000
S37991109 fH-1-1 538148000 |5-18 68 | 54120501 r!:H-EG-I B42083001
B37292100 fH-1-2 S3M58000 P19 52 K504 542084101
337893000 |H1-3 5381680071 V1-1-1-1-3 T WW1-20-5-3 S42086001
537894001 |H-1-5 WV3-1-3-1-3 Tey | 541208001 Jk-505 S42087300
53728511 |H1-B 538168201 fv1-1-1-1-4 74 K-508 842088001
537896001 |H-1-B W2-1-2-1-2 T W1-20-5-4 S42088001
S37eeTOM {H-1-11 W3-1-3-14 541207000 |K-506
537908001 |H-1-16 Sag170001 |W1-1-1-18 1-20-8 542080300
538002201 L)-3 W2-1-2-1-4 S22 (G262 542021300
538003101 |9 W3-1-3-1-8 -84 542082300
528004002 |J-11 S3BITION W-11-442 Sp2-G-26 542003300
S328004003 )11 W2-1-2-1-11 841238001 JD1-11 542260000
536004004 1J-11 V3-1-3-1-13 8541238001 |D1-300 542750209
S38011001 |J-34 s@1vero v1-1-1-2 S41271000 |C491-23 542751100
E38012001 |40 V2122 Co-g2-24 842752000
538015001 |J-43 W3-1-3-2 41284301 -1 542756101
5380600 |44 538179101 V1113 541290301 JA-TO8 S42827200
538024001 K- V2-1-2-3 541686001 JK-500 54283011
S38025001 W3-1-3-3 =201 54284011
53803201 S38180000 |\V1-1-1-1-17 S41657004 JK-E16 54284011
§38033001 -1-2-1-16 =20-10 542853001
538030208 1-3-1-18 541656000 JC4-91-1 54285411
538040209 [Z-4-1 $38203000 |Q1-1-265 C5-92-1 S4287021
£38044001 538208000 [Q1-1-26-9 S41660001 1-12 S42871201
538045108 538208000 {Q1-1-26-14 S41703000 §C1-12 B42ETIN
538060000 [V2-1-2-117 el | S38342001 S41705001 JC1-15 542880001
W3-1-3-1-18 78 S42007001 JOE-82-12 243175000
335080001 N-4 521} 538350001 VW2-800-1 543176000 JQ1-1-26-12
538082001 |N-5 52 W2-600-1 S4377000 fO1-1-28-1
38093000 JO1-1-4 S49| =38352101 S42008001 JCS-92-12-2 S43178000 JP-1-2
535107100 |Q1-1-12 54| 535353101 VV2-600-1-2 S43181000 |Q1-1-28-13
538108000 |Q1-1-13 54 JW3-800-1-2 843184000 |Q1-1-28-2
38108100 JO1-1-14 541 | 538648001 842009101 |C582-13 543187000 JO1-1-26-20
538110000 |Q1-1-15 ST VV2-600-2 S43180000 JQ2-2-6
SXE12001 jo2-241 S32051001 IW‘S-BOQ-E 543189000 |Q1-1-26-13
538113000 JG2-2-1-1 £35110001 S42017109 |K-508 421 | S43201000 |O2-34
Qi2-2-44 W1-20-5-6 821 | 543275000 Ja1-1-18
538114000 |C2-2-2 542018109 K512 421 | 543276000 fQ1-1-20
538115000 |G2-2-241 2058 82] | S43FF7000 JO1-1-21
Q2231 540217004 542018001 |C5-92-12-3 20] ] 543458001 |C6-100-2
-2=7-1 S8 | 540616001 -600-1-3 &84 -E00-10
538116000 J01-1-23 541 | S40620000 3-800-1-3 85 A0
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CODE_| REF.NO |page| CODE | REF.NO |pagel| CODE | REF.NO CODE | REF.NO
543453001 |Sp2-C6-100 921 | 544745100 JW2-800-11-7- S4E586000 §5-2 S49624000
S4IETOI01 [R1-500-5 a2 11-7- 548566001 {N-1 549625000
SAIE80001 |R1-800-541 E2] | S44748001 |R1-G0DS S48071000 |Q1-1-26-8 S408236000
343682100 |R1-500-5-2 2 R2-T00-5 549443000 |V4-3 849627001
1-600-8 B2 500-11-2 840483100 |5-8 S40620201
2-700-8 G6] | S44748001 [WI-500-11-2 349454000 |5-18 549630001
543683001 |R1-500-5-1-2 544750100 |R1-600-15-2 548465006 J5-1 349631001
R1-600-8 R2-700-15-2 S48465007 |5-21 548632001
R2-700-6 |Vv2-500-11-7-4 349485010 |5-21 549635001
W2-600-11-6 (VW 3-800-11-T7-; 548465011 |5-21 548636001
W3-800-11-6 S44940001 JCB-210-7-2 S48485M 2 |5-21 840637001
543824001 |R1-500-5-1-1 a2 Gal-210-7-2 S48466000 [5-400-2-2 248636001
S43686000 |R1-500-11 62] ] S44841001 |CE210-T-1 S-003-2 S49630001
R1-800-14 Gal-210-7-1 &-503-2 5496840101
R2-700-14 B3] | 544042001 W1-20-5-7-2 545641001
343687001 [R1-141 62 348467001 @11
R1-1-1 G2} | 545083001 848468001 a1-141 548642001
R2=1-1 &8] | 545131001 240450001 J4Q1-1-2 S49643001
543687002 |R1-1-2 545132001 549470001 |Q1-1-3 549644001
R1-1-2 545133001 549471000 |P-1-8 S48645001
R2-1-2 545134001 S48472000 §01-1-28-21 S40648101
543686001 JR1-1-3 545135001 S49473000 jQ2-3-2 548648001
1-1-3 a2f | s451471 549474000 J02-3-21 S40642001
13 668 | S45252000 S40475000 |02-3-3 S48650001
243688002 [R1-1-4 &2 S404 75000 102-3-31 549651001
R1-1-4 62 S4g477000 [Q1-10 $49652101
R2-1-4 BEI 45283000 849478000 J01-11 549653001
S43803000 |D2-702 26 S40479004 P4
543898100 JR1-600-15 64 549482000 §S-4£00-2 548854001
TO0-15 66| | 545254000 |R1-600-18-2 5502
600117 | &4 W2-60011-0 £.503 S46655001
0-11-7 W3-G00-11-8- -20-5-T
543000001 S46131001 vaz 549484000 JP-1-6 340656001
543901004 545132001 V421 549485000 JP-1-7
543802001 545133001 |vV4-2-1-1 548486000 |P-1-11 S4865T001
343003001 461 | 546134001 [v4-2-1-2 540405000 §7-1-1-3
543804101 481 | 548135001 Jv4-2-1-6 S40405001 §T-1-1-4 S40850001
S43007200 H | 546135000 |WV4-2-1-T 548407001 | T-11-T S48660101
S43900001 481 ] 545144100 JL-722 848510000 [T-1-1-8
543000001 JC8-302 22| 548145000 JL-722-1 SA405R00 B1-3 240551101
Gal-302 a3l | S46544001 |CB-200-4-2 549583001 [B1-4-1
$43991001 |C6-302 2 p2-C8-200-2 $49584000 [B1-12 $49662001
343891001 |Gal-302 23] | S46545001 200-4-1 S40585001 [B1-1641 S49663001
543882001 |C6-302 22 Sp2-06-200-1 g 349588000 jQ1-1-26-3 4
Gal-302 af | 546684000 11 -1-1-1-19 T4 | 548587001 |B1-18-1-1 6| | 549864000
3441001 2 W2-1-2-1-18 i< B1-16-2-1 41
S44287000 |R1-500-14 G W3-1-3-1-20 78] | 540685001 |E4-16-1-2 EI 548665001
R1-G00-21 S46703000 IT-1-1-T-2 T2 B1-16-2-2 6] | S48666001
R2-700-18 846734001 L-12 461 | 540580001 |B1-16-1-4 &|] S4o86711
S44453004 B4 S4701001 |B1-16-1-3 -1 El-16-2-4 6] | S40688101
S44485001 |7-67-1-2 Bi-168-2-3 Gl | 548583000 |B1-19 G| S496865100 |V1-1-1-11
544486101 |Z-67-1-6 847270001 [B2-44 8| | s40802001 |267 80 V2-1-2-1-1
544403101 847335101 |H-5 38] | 540603000 §2-11 it W3-1-3-141
S44500001 547582000 JO2-2-4 58] | 549604000 [2-20 B8] | s406T2001 WV1-1-1-1-2
1-20-2 547594000 JQ2-2-7 58] | 549605001 V3-1-3-1-2
544620001 [A-920 S4TRA5000 |O2-2-4-2 S4060000M |E13 S40BTI000 [VM-1-1-1-10
S44633001 (Sp1-E-25 Q2272 a S48613008 1WW1-20 W2-1-2-1-0
Sp1-E-26 B47EE2000 jQ1-1-7 S48616009 JUV1-20-5 WV3-1-3-1-11
Spi-E-25 S48578000 |P-1-14 524 | 548618000 JF-53 S498T4001 W1-1-1-1-11
Spi-E-25 548572000 | T-1-1-7-3 T2| | S48615001 1=20-5-1 Wa-1-2-1-10
S44745108 |W2-600-11 S48580000 pQ1-1-2817 549620000 [F17 3 W3-1-3-1-12
244746100 [R1-600-1541 Z-103 2§| S49622000 JF-19 5496751 K:;?-Z
R2-700-15-1 S4858T000 L 548623000 JF-34 32{| 54867611 1-2-1
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CODE | REF.NO CODE CODE | REF.NO CODE | REF.NO
548685000 JE-141-11 552000001 555103101 SEEREN01 [E-14210
549658001 [B1-1-1 555104001 E-14-2-1-11
549680001 {B1-16-1-6 552100001 555105001 S53888001 |E-14-2
B1-162-5 $55108001 $56891001 [K-711
S40034009 |5-400 S52834201 555109001 556802001 |C1-53
549938000 fQ1-1-26-22 S52836000 855111001 S58893001 [J12
$40939101 §01-1-28 S52838000 55140001 IK—?‘W
$49347000 JW1-20-14 S52836200 55157000 L-712
540955001 |C6-8052 S52840001 555181001 $50920001 |A-41
Gal-805-2 $53031001 55199001 850031001 [2-3541-3
$40057000 [F-18 553033001 555208000 SANO3T000 |21-1-26-6
F-46 S53034001 355213001 SAD048007 [VV3-600-11
$49058000 [F-47 S53035001 555214000 SAN040001 |J-225
340059001 |F-14 S53036001 555215001 SAD7DANN
548062000 [A-17-1-2 S53037001 555216001 SANT0S001
848079400 |5-1441-1 $53038001 SA1034000 j01-1-26-10
540080001 |Spi-1.53 S53039001 555311001 sA1579018 |sp2z17
a2- )53 553040001 $55311002 p2-2-17
549981000 [E-14-1-9 $53055100 S55424001 SA1583000 JT-1-1-7-1
SA49382000 853001001 $55432000 SA1848014 [8p2-2-17
549583000 S$53092001 555433000 SA1645025 [Sp2-2-17
S49584000 $53082001 §55473000 SA1752014 |8p2-Z-17
549585000 $53084001 |C4-51-16 S§55479001 SA1881001 [Sp1-E-22
S40086000 C5-62417 satea2001 fsp1-E-22
$45987000 S53095000 |C4-91-17 1-E-22
$45088001 C5-92-18 Sp1-E-22
£40052000 s53096001 |c481-21 SA1850001 |sp1-E-22
549894001 lesgz22 p1E-22
540095001 $53007001 |G-1 pl-E-22
£50520000 {E-1422 $53088001 8A2173001 fopi-E-22
550845000 |P-1-10 853099001 U32744000 JP-1-12
851007000 |2-75-1 S53100001 ua4s7000t fr-1-17-4
751 S53108001 UA4817000 |01-101
551098000 $53108001 UDz390001 |va-z1-8
$51099000 fC1-17 S53117101 ULO025000 [T-1-17-6
$511000M {c1-18 553118001 XA2220050 [T-1-1-10
ss11010M c1-21 ¥51030150 |P-1-15
$511020M |Ca-s03
851103001 fc1-25
551282001 |7-95-3 £53118002
$51283001 |Z-35-1
851449001 |Gaz-J.53
§51451000 fV1-1-1-1-8
V2-1-2-1-8 $53119001
V3-1-2110 S53120001
551457108 |A-17-1 553136100
551458108 JA-17-1-1 $53136100 -
851450001 |a-404 554145001 2
551460000 554844000 [V1-1-1-9-7-1-1 g
551461001 |A-402 [VZ-1-2-15-1-1
551452001 |C1-30 V3-1-3-1-7-1-1 7
551483001 |C1-31 10]| S54645000 Jv1-1-1-1-7-1-2 =l
551485001 |c1-37 1 2-1-2-1-5-1-2 =1
551845101 |v3-1-3 1:3-1-7-1-2 Spi-E-24 =1
851847101 fv3-1-34 S54846000 |1 -1-4-1-7-1 S 14144 &
851854209 |R2-700 S54647000 |W2-1-2-1-5-1 §-14-11-2 &a
551855200 |R1-800 S54848000 |W1-1-1-1-7
851856001 fc1-39 10} | =s4840000 fv21-215 24
S51857001 1o}| ss4ss0000 fvs1-31-7 38
551858001 JC1-1-2 10]| s54691000 fv3-1.3-1.7-1 38
551859101 S54771001 |W2-500 38
551860001 |C1-47-3 12]| s54884001 |CE-805 38
852091000 |T-1-1-2 72 |Ga1-805 28

28

102



IN—Y Ty
PARTS BOOK

JS5Y-TERR=
T467-8561 EEETHEEEA15%E 15 TEL (052) 824-2392

BROTHER INDUSTRIES, LTD
15-1, Naeshiro-cho, Mizuho-ku, Nagoya 467-8561, Japan. Phone : 81-52-824-2177

] . 118-B34
Printed in Japan 396V34-201
2002.11. H1)



	KE-434C, 435C
	English
	CONTENTS
	Machine body
	Upper shaft and needle bar mechanism
	Feed mechanism
	Feed mechanism (For solenoid type)
	Feed mechanism (For pneumatic type of KE-434C & KE-435C)
	Feed mechanism (For inner clamping device of KE-434C)
	Feed mechanism
	Work clamp lifter mechanism
	Work clamp lifter mechanism (KE-435C)
	Lower shaft mechanism
	Lubrication
	Threading mechanism
	Bobbin winder mechanism
	Thread trimmer mechanism
	Thread wiper mechanism
	Thread nipper mechanism
	Thread take-up mechanism
	Synchronizer
	Printed circuit board mechanism
	Control box mechanism
	Air pressure mechanism
	Air pressure mechanism (KE-434C)
	Power supply equipment mechanism
	Operation panel mechanism
	Power table
	Foot switch pedal mechanism (For solenoid type of KE-434C)
	Foot switch pedal mechanism (Option parts for solenoid type of KE-434C)
	Foot switch pedal mechanism (Option parts)
	Attachment set (Option parts)
	Attachment set (KE-434C Option parts)
	Attachment set (KE-435C Option parts)
	Accessories
	Different parts list
	Gauge parts list
	Warning labels
	INDEX

	Japanese
	目次
	主体関係
	上軸・針棒関係
	送り関係
	送り関係（電磁式用）
	送り関係 (KE-434C, KE-435C エアー式用）
	送り関係 (KE-434C中押え反転装置用）
	送り関係
	押え上げ関係
	押え上げ関係 (KE-435C)
	下軸関係
	給油潤滑関係
	糸通し関係
	糸巻関係
	糸切り関係
	糸払い関係
	糸締め関係
	糸取り関係
	針位置検出器関係
	プリント基板関係
	コントロールボックス関係
	空圧関係(KE-434C)
	空圧関係 (KE-434C)
	電装品関係
	操作パネル関係
	動力台関係
	踏板関係（KE-434C電磁式用）
	踏板関係（KE-434C電磁式用オプション部品）
	Foot switch pedal mechanism (For pneumatic type)
	踏板関係（エアー式用）
	踏板関係（オプション部品）
	付属装置関係(オプション部品)
	付属装置関係（KE-434C用オプション部品）
	付属装置関係（KE-435C用オプション部品）
	付属品関係
	仕様別部品一覧表
	ゲージ部品一覧表
	警告ラベル
	索引



